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1. General Information

1.1. EUT Description

Product Name

M2M DATA MODULE

Trade Name

WNC

Model No.

M18QM

Uplink Frequency
Range (MHz)

Band 2: 1850~1910
Band 4: 1710~1755
Band 5: 824~849
Band 12: 699~716
Band 66: 1710~1780
Band 71: 663~698

Downlink Frequency
Range (MHz)

Band 2: 1930~1990
Band 4: 2110~2155
Band 5: 869~894
Band 12: 729~746
Band 66: 2110~2200
Band 71: 617~652

Modulation QPSK / 16QAM

HW Version 1.0

SW Version MPSS: M18QM_v16.06 APSS: M18QM_05.10
IMEI No. 015792000000187

Antenna Information

MFR. / Model

Wieson / GY115HT0330-041

Antenna Type

Omni directional Antenna

Antenna Gain

Band 2: 1.56dBi
Band 4: 1.62dBi
Band 5: 3.2dBi
Band 12: 1.49dBi
Band 66: 1.62dBi
Band 71: 1.37dBi

Note:

1. This M2M DATA MODULE supports LTE Band 2/4/5/12/66/71 and GNSS functions
2. Regards to the frequency band operation: the lowest, middle and highest frequency of

channel were selected to perform the test, then shown on this report.
3. The EUT description is from the customer declaration.
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: LTE Band 2
Mode 2: LTE Band 5
Mode 3: LTE Band 12
Mode 4: LTE Band 4/66
Mode 5: LTE Band 71
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1.3.

Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer | Model No. Serial No. |FCC ID Power Cord

Base Station R&S CMW500 157118 DoC Non-Shieled, 1.8m
2 |Horn Antenna | Schwarzbeck |BBHA 9120D | 1640 DoC --
1.4. Configuration of Tested System

Connection Diagram
EUT
Base Station — A — Horn Antenna
(1) 2)
Signal Cable Type Signal cable Description

A |RF Cable Shielded, 6m
1.5. EUT Exercise Software

1 [Setup the EUT and simulators as shown on 1.4.

2 [Turn on the power of all equipment.

3 [The EUT will continue transmit the signal from LTE function.

4 |Repeat the above procedure.
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1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.
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2. Technical Test

2.1. Summary of Test Result

X No deviations from the test standards

[ ] Deviations from the test standards as below description:

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.

B2
Uplink: 1850-1910MHz
Downlink: 1930-1990MHz

LTE B2

FCC Part 24 Subpart E

Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 < 2 Watts Pass
§24.232
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §24.232 <13 dB Pass
] o §2.1053
Spurious Emissions <-13dBm Pass
§24.238
Spurious Emissions at
. §27.238 <-13dBm Pass
Antenna Terminals
- §2.1055
Frequency Stability < 2.5 ppm Pass
§24.235

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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B4
Uplink: 1710-1755MHz
Downlink: 2110-2155MHz

LTE B4
FCC Part 27 Subpart L
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <1 Watt Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §27.50 <13 dB Pass
] o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at Antenna
. §27.53 <-13dBm Pass
Terminals
F Stabilit 52.1055 <25 P
requency Stabili . m ass
a y Y §27.54 PP

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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B5
Uplink: 824-849MHz
Downlink: 869-894MHz

LTE B5
FCC Part 22 Subpart H
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <7 Watts Pass
§22.913
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power ratio §22.913 <13 dB Pass
. o §2.1053
Spurious Emissions <-13dBm Pass
§22.917
Spurious Emissions at Antenna
. §22.917 <-13dBm Pass
Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§22.335

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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B12
Uplink: 699-716MHz
Downlink: 729-746MHz

LTE B12
FCC Part 27 Subpart F
Test item Reference section Limit Result
§2.1033
RF Output Power §2.1046 <3 Watts ERP Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
. §27.50 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
. §27.53 <-13dBm Pass
Antenna Terminals
. §2.1055
Frequency Stability <+2.5 ppm Pass
§27.54

Note: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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B66
Uplink: 1710~1780MHz
Downlink: 2110~2200MHz

LTE B66
FCC Part 27 Subpart L
) Reference .
Test item ) Limit Result
section
§2.1033
RF Output Power §2.1046 <1 Watts Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
_ §27.50 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
_ §27.53 <-13dBm Pass
Antenna Terminals
F Stabilit 52.1055 <2.5 P
requency Stabili . m ass
a Y Y §27.54 PP

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.
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B71
Uplink: 663~698MHz
Downlink: 617~652MHz

LTE B71
FCC Part 27 Subpart F
) Reference o
Test item ) Limit Result
section
§2.1033
RF Output Power §2.1046 <3 Watts Pass
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average power
_ §27.50 <13 dB Pass
ratio
_ o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
. §27.53 <-13dBm Pass
Antenna Terminals
F Stabilit 52.1055 <25 P
requency Stabili . m ass
a y y §27.54 PP

Determining compliance shall be based on the results of the compliance measurement, not taking

into account measurement instrumentation uncertainty.
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2.2. Test Environment

Items Required Test Site
Temperature (°C) 15-35 ]
Humidity (%RH) 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA :  FCC Registration Number: TW3024
Canada : IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1.

No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

2. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.
Phone number 1. +886-3-582-8001
2. +886-3-582-8001
Fax number 1. +886-3-582-8958
2. +886-3-582-8958

Email address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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2.3.

List of Test Equipment

RF Output Power / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester

Occupied Bandwidth / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester

Peak To Average Ratio / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer

EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |{2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02

Communication Tester
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Conducted Spurious Emissions / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester
Radiated Spurious Emissions / CB2-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Horn Antenna Schwarzbeck |[BBHA9120D |639 2020/06/04 |2021/06/03
Bilog Antenna Teseq CBL6112D 23191 2020/06/12 |2021/06/11
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Signal Analyzer R&S FSVA40 101455 2020/10/12 |2021/10/11
Horn Antenna Schwarzbeck |BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16  |2021/11/15
Pre-Amplifier EMCI EMC11830I 980366 2020/11/30 |2021/11/29
Horn Antenna Schwarzbeck [BBHA9120D |01656 2020/10/14 |2021/10/13
Pre-Amplifier DEKRA AP-025C 12183122 2020/09/03 |2021/09/02
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System |DEKRA Version 1.2 CB2-H NA NA
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Spurious Emissions at Antenna Terminals / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02
Communication Tester
Frequency Stability / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 |2021/04/14
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio R&S CMW500 106071 2020/02/03 |2021/02/02

Communication Tester

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2.4. Uncertainty

Test ltem Uncertainty
RF Output Power +1.27 dB
Occupied Bandwidth +10 Hz

Peak To Average Ratio

Not exceed 13 dB

Spurious Emissions

+ 1.27 dB for Conducted Measurement
+ 3.2 dB for Radiated Measurement

Spurious Emissions at Antenna Terminals

+3.2dB

Frequency Stability

+ 10 Hz
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3. RF Output Power
3.1. Test Setup

EUT | Directional

Coupler
| IS—

CMW 500

Power Meter

3.2. Test Procedure

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

c) Set EUT at maximum average power by base station simulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different

modulation.

Effective Isotropic Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi)
Effective Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi) - 2.15dB
The conversion of dBm to watts is given by the formula:

%)

= 1W x ——— = 10 Frapm—301/10)
3.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 5.2.4
ANSI C63.26: 2015 Sub-clause 5.2.4.2
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3.4. Test Result

Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 1: LTE Band 2
Date of Test 2020/12/14 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |65
Channel Conducted RF Output Power| Limit
Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power S e
(dBm)
QPSK 0 22.74 0.269 2
QPSK 1 2 0 22.93 0.281 2
QPSK 5 22.97 0.284 2
18607 QPSK 6 0 1 21.98 0.226 2
1850.7 | 16-QAM 0 22.09 0.232 2
16-QAM 1 2 1 21.91 0.222 2
16-QAM 5 21.68 0.211 2
16-QAM 6 0 2 20.89 0.176 2
QPSK 0 23.01 0.286 2
QPSK 1 2 0 22.76 0.270 2
QPSK 5 22.73 0.269 2
Band 2 | 18900 QPSK 6 0 1 21.77 0.215 2
1.4MHz | 1880 16-QAM 0 22.09 0.232 2
16-QAM 1 2 1 21.82 0.218 2
16-QAM 5 21.73 0.213 2
16-QAM 6 0 2 20.73 0.169 2
QPSK 0 22.41 0.249 2
QPSK 1 2 0 22.73 0.269 2
QPSK 5 22.56 0.258 2
19193 QPSK 6 0 1 21.50 0.202 2
1909.3 | 16-QAM 0 21.71 0.212 2
16-QAM 1 2 1 21.67 0.210 2
16-QAM 5 21.34 0.195 2
16-QAM 6 0 2 20.66 0.167 2
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Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 23.17 0.297 2

QPSK 1 0 22.97 0.284 2

QPSK 14 22.88 0.278 2

18615 QPSK 15 1 22.08 0.231 2
1851.5 | 16-QAM 22.24 0.240 2
16-QAM 1 1 22.38 0.248 2

16-QAM 14 22.31 0.244 2

16-QAM | 15 2 21.13 0.186 2

QPSK 22.79 0.272 2

QPSK 1 0 22.73 0.269 2

QPSK 14 22.63 0.262 2

Band 2 | 18900 QPSK 15 0 1 21.71 0.212 2
3MHz 1880 16-QAM 21.99 0.226 2
16-QAM 1 1 21.96 0.225 2

16-QAM 14 21.88 0.221 2

16-QAM | 15 2 20.67 0.167 2

QPSK 22.91 0.280 2

QPSK 1 0 22.51 0.255 2

QPSK 14 22.67 0.265 2

19185 QPSK 15 1 21.53 0.204 2
1908.5 | 16-QAM 21.48 0.201 2
16-QAM 1 1 21.26 0.191 2

16-QAM 14 21.25 0.191 2

16-QAM | 15 0 2 20.47 0.160 2
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Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.74 0.269 2

QPSK 1 12 0 23.01 0.286 2

QPSK 24 22.89 0.279 2

18625 QPSK 25 0 1 22.03 0.229 2
1852.5 | 16-QAM 0 21.13 0.186 2
16-QAM 1 12 1 21.41 0.198 2

16-QAM 24 21.43 0.199 2

16-QAM | 25 0 2 20.87 0.175 2

QPSK 0 22.45 0.252 2

QPSK 1 12 0 22.49 0.254 2

QPSK 24 22.64 0.263 2

Band 2 | 18900 QPSK 25 0 1 21.66 0.210 2
5MHz 1880 16-QAM 0 21.10 0.185 2
16-QAM 1 12 1 21.41 0.198 2

16-QAM 24 21.51 0.203 2

16-QAM | 25 0 2 20.74 0.170 2

QPSK 0 22.50 0.255 2

QPSK 1 12 0 22.48 0.254 2

QPSK 24 22.47 0.253 2

19175 QPSK 25 0 1 21.59 0.207 2

1907.5 | 16-QAM 0 21.23 0.190 2
16-QAM 1 12 1 21.27 0.192 2

16-QAM 24 21.24 0.191 2

16-QAM | 25 0 2 20.53 0.162 2
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Channel Conducted RF Output Power| Limit
Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP
(dBm)
QPSK 0 22.82 0.274 2
QPSK 1 24 0 23.12 0.294 2
QPSK 49 22.96 0.283 2
18650 QPSK 50 1 22.10 0.232 2
1855 16-QAM 22.43 0.251 2
16-QAM 1 24 1 23.05 0.289 2
16-QAM 49 22.36 0.247 2
16-QAM | 50 2 20.91 0177 2
QPSK 22.92 0.281 2
QPSK 1 24 0 22.72 0.268 2
QPSK 49 22.82 0.274 2
Band 2 | 18900 QPSK 50 0 1 21.91 0.222 2
10MHz 1880 16-QAM 22.14 0.234 2
16-QAM 1 24 1 22.62 0.262 2
16-QAM 49 22.07 0.231 2
16-QAM | 50 2 20.98 0.179 2
QPSK 22.58 0.259 2
QPSK 1 24 0 22.53 0.256 2
QPSK 49 22.45 0.252 2
19150 QPSK 50 1 21.69 0.211 2
1905 16-QAM 21.06 0.183 2
16-QAM 1 24 1 21.67 0.210 2
16-QAM 49 21.47 0.201 2
16-QAM | 50 0 2 20.68 0.167 2
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.86 0.277 2

QPSK 1 37 0 22.93 0.281 2

QPSK 74 22.88 0.278 2

18675 QPSK 75 1 21.91 0.222 2
1857.5 | 16-QAM 22.31 0.244 2
16-QAM 1 37 1 22.53 0.256 2

16-QAM 74 21.47 0.201 2

16-QAM | 75 2 21.00 0.180 2

QPSK 22.96 0.283 2

QPSK 1 37 0 22.82 0.274 2

QPSK 74 22.85 0.276 2

Band 2 | 18900 QPSK 75 0 1 21.84 0.219 2
15MHz 1880 16-QAM 22.03 0.229 2
16-QAM 1 37 1 22.60 0.261 2

16-QAM 74 22.11 0.233 2

16-QAM | 75 2 20.83 0.173 2

QPSK 22.64 0.263 2

QPSK 1 37 0 22.66 0.264 2

QPSK 74 22.20 0.238 2

19125 QPSK 75 1 21.72 0.213 2

1902.5 | 16-QAM 21.45 0.200 2
16-QAM 1 37 1 21.79 0.216 2

16-QAM 74 21.29 0.193 2

16-QAM | 75 0 2 20.58 0.164 2
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit
Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP
(dBm)
QPSK 0 22.79 0.272 2
QPSK 1 49 0 23.2 0.299 2
QPSK 99 22.20 0.238 2
18700 QPSK 100 1 21.98 0.226 2
1860 16-QAM 22.24 0.240 2
16-QAM 1 49 1 22.99 0.285 2
16-QAM 99 22.20 0.238 2
16-QAM | 100 2 21.00 0.180 2
QPSK 22.91 0.280 2
QPSK 1 49 0 23.36 0.310 2
QPSK 99 22.77 0.271 2
Band 2 | 18900 QPSK 100 0 1 21.86 0.220 2
20MHz 1880 16-QAM 20.97 0.179 2
16-QAM 1 49 1 21.57 0.206 2
16-QAM 99 21.41 0.198 2
16-QAM | 100 2 20.87 0.175 2
QPSK 22.55 0.258 2
QPSK 1 49 0 23.10 0.292 2
QPSK 99 22.33 0.245 2
19100 QPSK 100 1 21.71 0.212 2
1900 16-QAM 22.13 0.234 2
16-QAM 1 49 1 22.54 0.257 2
16-QAM 99 2217 0.236 2
16-QAM | 100 0 2 20.73 0.169 2
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 2: LTE Band 5
Date of Test 2020/12/14 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |65
Channel Conducted RF Output Power| Limit
Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power e e
(dBm)
QPSK 0 23.24 0.269 7
QPSK 1 2 0 23.23 0.268 7
QPSK 5 23.25 0.269 7
20407 QPSK 6 0 1 22.30 0.216 7
824.7 | 16-QAM 0 22.25 0.214 7
16-QAM 1 2 1 22.15 0.209 7
16-QAM 5 21.97 0.200 7
16-QAM 6 0 2 21.29 0.171 7
QPSK 0 23.31 0.273 7
QPSK 1 2 0 23.40 0.279 7
QPSK 5 23.16 0.264 7
Band 5 | 20525 QPSK 6 0 1 22.47 0.225 7
1.4MHz | 836.5 | 16-QAM 0 22.85 0.245 7
16-QAM 1 2 1 22.91 0.249 7
16-QAM 5 22.84 0.245 7
16-QAM 6 0 2 21.41 0.176 7
QPSK 0 23.38 0.277 7
QPSK 1 2 0 23.49 0.284 7
QPSK 5 23.55 0.288 7
20643 QPSK 6 0 1 22.39 0.221 7
848.3 | 16-QAM 0 22.49 0.226 7
16-QAM 1 2 1 22.40 0.221 7
16-QAM 5 22.10 0.207 7
16-QAM 6 0 2 21.42 0177 7
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 23.46 0.282 7

QPSK 1 0 23.23 0.268 7

QPSK 14 23.25 0.269 7

20415 QPSK 15 1 22.30 0.216 7

825.5 | 16-QAM 22.61 0.232 7
16-QAM 1 1 22.67 0.236 7

16-QAM 14 22.63 0.233 7

16-QAM | 15 2 21.20 0.168 7

QPSK 23.37 0.277 7

QPSK 1 0 23.52 0.286 7

QPSK 14 23.42 0.280 7

Band 5 | 20525 QPSK 15 0 1 22.47 0.225 7
3MHz 836.5 | 16-QAM 22.56 0.230 7
16-QAM 1 1 22.57 0.230 7

16-QAM 14 22.62 0.233 7

16-QAM | 15 2 21.76 0.191 7

QPSK 23.26 0.270 7

QPSK 1 0 23.54 0.288 7

QPSK 14 23.28 0.271 7

20635 QPSK 15 1 22.34 0.218 7

847.5 | 16-QAM 22.54 0.229 7
16-QAM 1 1 22.50 0.226 7

16-QAM 14 22.04 0.204 7

16-QAM | 15 0 2 21.46 0.178 7
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.98 0.253 7

QPSK 1 12 0 23.16 0.264 7

QPSK 24 23.05 0.257 7

20425 QPSK 25 0 1 22.24 0.213 7

826.5 | 16-QAM 0 21.43 0177 7
16-QAM 1 12 1 21.66 0.187 7

16-QAM 24 21.60 0.184 7

16-QAM | 25 0 2 21.36 0.174 7

QPSK 0 23.04 0.256 7

QPSK 1 12 0 23.19 0.265 7

QPSK 24 23.01 0.255 7

Band 5 | 20525 QPSK 25 0 1 22.30 0.216 7
5MHz 836.5 | 16-QAM 0 22.70 0.237 7
16-QAM 1 12 1 23.04 0.256 7

16-QAM 24 22.89 0.248 7

16-QAM | 25 0 2 21.15 0.166 7

QPSK 0 23.27 0.270 7

QPSK 1 12 0 23.45 0.282 7

QPSK 24 22.92 0.249 7

20625 QPSK 25 0 1 22.28 0.215 7

846.5 | 16-QAM 0 22.07 0.205 7
16-QAM 1 12 1 22.09 0.206 7

16-QAM 24 21.95 0.200 7

16-QAM | 25 0 2 21.26 0.170 7
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 0 23.10 0.260 7

QPSK 1 24 0 23.53 0.287 7

QPSK 49 23.24 0.269 7

20450 QPSK 50 1 22.34 0.218 7

829 16-QAM 22.46 0.224 7
16-QAM 1 24 1 22.72 0.238 7

16-QAM 49 22.57 0.230 7

16-QAM | 50 2 21.32 0.173 7

QPSK 23.15 0.263 7

QPSK 1 24 0 23.84 0.308 7

QPSK 49 23.15 0.263 7

Band 5 | 20525 QPSK 50 0 1 22.28 0.215 7
10MHz | 836.5 | 16-QAM 22.60 0.232 7
16-QAM 1 24 1 22.55 0.229 7

16-QAM 49 22.69 0.237 7

16-QAM | 50 2 21.32 0.173 7

QPSK 23.23 0.268 7

QPSK 1 24 0 23.70 0.299 7

QPSK 49 23.10 0.260 7

20600 QPSK 50 1 22.41 0.222 7

844 16-QAM 21.84 0.195 7

16-QAM 1 24 1 22.35 0.219 7

16-QAM 49 21.92 0.198 7

16-QAM | 50 0 2 21.30 0.172 7
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 3: LTE Band 12
Date of Test 2020/12/14 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |65
Channel Conducted RF Output Power| Limit
Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power e e
(dBm)
QPSK 0 23.00 0.171 3
QPSK 1 2 0 23.21 0.180 3
QPSK 5 23.02 0.172 3
23017 QPSK 6 0 1 22.09 0.139 3
699.7 | 16-QAM 0 22.47 0.152 3
16-QAM 1 2 1 22.53 0.154 3
16-QAM 5 22.22 0.143 3
16-QAM 6 0 2 21.28 0.115 3
QPSK 0 23.12 0.176 3
QPSK 1 2 0 23.27 0.182 3
QPSK 5 23.09 0.175 3
Band 12| 23095 QPSK 6 0 1 22.06 0.138 3
1.4MHz | 707.5 | 16-QAM 0 22.16 0.141 3
16-QAM 1 2 1 22.09 0.139 3
16-QAM 5 22.10 0.139 3
16-QAM 6 0 2 21.20 0.113 3
QPSK 0 23.10 0.175 3
QPSK 1 2 0 23.30 0.184 3
QPSK 5 23.29 0.183 3
23173 QPSK 6 0 1 22.01 0.136 3
715.3 | 16-QAM 0 21.86 0.132 3
16-QAM 1 2 1 21.98 0.136 3
16-QAM 5 21.45 0.120 3
16-QAM 6 0 2 21.15 0.112 3
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 23.02 0.172 3

QPSK 1 0 22.93 0.169 3

QPSK 14 23.07 0.174 3

23025 QPSK 15 1 22.34 0.147 3

700.5 | 16-QAM 22.42 0.150 3
16-QAM 1 1 22.52 0.153 3

16-QAM 14 22.48 0.152 3

16-QAM 15 2 21.53 0.122 3

QPSK 23.01 0.172 3

QPSK 1 0 22.84 0.165 3

QPSK 14 22.84 0.165 3

Band 12| 23095 QPSK 15 0 1 22.13 0.140 3
3MHz 707.5 | 16-QAM 0 22.35 0.148 3
16-QAM 1 1 22.34 0.147 3

16-QAM 14 22.21 0.143 3

16-QAM 15 2 21.08 0.110 3

QPSK 22.94 0.169 3

QPSK 1 0 23.29 0.183 3

QPSK 14 23.10 0.175 3

23165 QPSK 15 1 22.08 0.139 3

7145 | 16-QAM 21.80 0.130 3
16-QAM 1 1 22.15 0.141 3

16-QAM 14 21.80 0.130 3

16-QAM 15 0 2 21.12 0.111 3

Page: 33 of 371




Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.92 0.168 3

QPSK 1 12 0 23.05 0.173 3

QPSK 24 23.19 0.179 3

23035 QPSK 25 1 22.18 0.142 3

701.5 | 16-QAM 21.57 0.123 3
16-QAM 1 12 1 21.59 0.124 3

16-QAM 24 21.69 0.127 3

16-QAM | 25 0 2 21.43 0.119 3

QPSK 0 23.07 0.174 3

QPSK 1 12 0 22.96 0.170 3

QPSK 24 22.61 0.157 3

Band 12| 23095 QPSK 25 0 1 22.12 0.140 3
5MHz 707.5 | 16-QAM 22.93 0.169 3
16-QAM 1 12 1 22.85 0.166 3

16-QAM 24 22.34 0.147 3

16-QAM | 25 2 21.12 0.111 3

QPSK 22.96 0.170 3

QPSK 1 12 0 22.92 0.168 3

QPSK 24 22.69 0.160 3

23155 QPSK 25 1 22.07 0.138 3

713.5 | 16-QAM 21.75 0.129 3
16-QAM 1 12 1 21.80 0.130 3

16-QAM 24 21.72 0.128 3

16-QAM | 25 0 2 21.29 0.116 3
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.91 0.168 3

QPSK 1 24 0 23.26 0.182 3

QPSK 49 22.96 0.170 3

23060 QPSK 50 1 22.16 0.141 3

704 16-QAM 22.45 0.151 3
16-QAM 1 24 1 22.38 0.149 3

16-QAM 49 22.37 0.148 3

16-QAM | 50 2 21.13 0.111 3

QPSK 23.23 0.181 3

QPSK 1 24 0 23.39 0.187 3

QPSK 49 22.90 0.167 3

Band 12| 23095 QPSK 50 0 1 22.09 0.139 3
10MHz | 707.5 | 16-QAM 22.51 0.153 3
16-QAM 1 24 1 22.50 0.153 3

16-QAM 49 22.34 0.147 3

16-QAM | 50 2 22.51 0.153 3

QPSK 23.00 0.171 3

QPSK 1 24 0 23.37 0.187 3

QPSK 49 22.90 0.167 3

23130 QPSK 50 1 22.18 0.142 3

711 16-QAM 21.92 0.134 3
16-QAM 1 24 1 22.05 0.138 3

16-QAM 49 21.86 0.132 3

16-QAM | 50 0 2 21.13 0.111 3
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 4: LTE Band 4/66
Date of Test 2020/12/14 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |65
Channel Conducted RF Output Power| Limit
Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power S e
(dBm)
QPSK 0 22.83 0.279 1
QPSK 1 2 0 22.80 0.277 1
QPSK 5 22.72 0.272 1
131979 | QPSK 6 0 1 21.92 0.226 1
1710.7 | 16-QAM 0 22.16 0.239 1
16-QAM 1 2 1 21.97 0.229 1
16-QAM 5 22.08 0.234 1
16-QAM 6 0 2 21.05 0.185 1
QPSK 0 22.72 0.272 1
QPSK 1 2 0 22.61 0.265 1
QPSK 5 22.69 0.270 1
Band 66 | 132322 | QPSK 6 0 1 21.78 0.219 1
1.4MHz | 1745 16-QAM 0 21.60 0.210 1
16-QAM 1 2 1 21.19 0.191 1
16-QAM 5 21.31 0.196 1
16-QAM 6 0 2 20.73 0.172 1
QPSK 0 22.72 0.272 1
QPSK 1 2 0 22.70 0.270 1
QPSK 5 22.88 0.282 1
132665 | QPSK 6 0 1 21.65 0.212 1
1779.3 | 16-QAM 0 21.51 0.206 1
16-QAM 1 2 1 21.39 0.200 1
16-QAM 5 21.31 0.196 1
16-QAM 6 0 2 20.76 0.173 1
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 22.85 0.280 1

QPSK 1 0 22.83 0.279 1

QPSK 14 22.81 0.277 1

131987 | QPSK 15 1 21.97 0.229 1
1711.5 | 16-QAM 22.18 0.240 1
16-QAM 1 1 22.41 0.253 1

16-QAM 14 22.23 0.243 1

16-QAM 15 2 21.15 0.189 1

QPSK 22.80 0.277 1

QPSK 1 0 22.60 0.264 1

QPSK 14 22.71 0.271 1

Band 66 | 132322 | QPSK 15 0 1 21.73 0.216 1
3MHz 1745 16-QAM 21.42 0.201 1
16-QAM 1 1 21.76 0.218 1

16-QAM 14 21.40 0.200 1

16-QAM 15 2 20.78 0.174 1

QPSK 22.57 0.262 1

QPSK 1 0 22.42 0.254 1

QPSK 14 22.41 0.253 1

132657 | QPSK 15 1 21.62 0.211 1
1778.5 | 16-QAM 21.92 0.226 1
16-QAM 1 1 21.87 0.223 1

16-QAM 14 21.95 0.228 1

16-QAM 15 0 2 20.72 0.171 1
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.62 0.265 1

QPSK 1 12 0 22.78 0.275 1

QPSK 24 22.67 0.269 1

131997 | QPSK 25 1 21.80 0.220 1
1712.5 | 16-QAM 21.47 0.204 1
16-QAM 1 12 1 21.65 0.212 1

16-QAM 24 21.69 0.214 1

16-QAM | 25 0 2 20.79 0.174 1

QPSK 0 22.72 0.272 1

QPSK 1 12 0 22.88 0.282 1

QPSK 24 22.63 0.266 1

Band 66| 132322 | QPSK 25 0 1 21.70 0.215 1
5MHz 1745 16-QAM 21.38 0.200 1
16-QAM 1 12 1 21.43 0.202 1

16-QAM 24 21.18 0.191 1

16-QAM | 25 2 20.84 0.176 1

QPSK 22.58 0.263 1

QPSK 1 12 0 22.50 0.258 1

QPSK 24 22.32 0.248 1

132647 | QPSK 25 1 21.63 0.211 1
1777.5 | 16-QAM 21.49 0.205 1
16-QAM 1 12 1 21.39 0.200 1

16-QAM 24 21.27 0.195 1

16-QAM | 25 0 2 20.66 0.169 1
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.77 0.275 1

QPSK 1 24 0 22.72 0.272 1

QPSK 49 22.90 0.283 1

132022 | QPSK 50 1 21.84 0.222 1

1715 16-QAM 22.21 0.242 1
16-QAM 1 24 1 22.24 0.243 1

16-QAM 49 22.29 0.246 1

16-QAM | 50 2 20.92 0.179 1

QPSK 22.75 0.274 1

QPSK 1 24 0 22.73 0.272 1

QPSK 49 22.58 0.263 1

Band 66| 132322 | QPSK 50 0 1 21.76 0.218 1
10MHz | 1745 16-QAM 22.08 0.234 1
16-QAM 1 24 1 22.05 0.233 1

16-QAM 49 22.04 0.232 1

16-QAM | 50 2 20.82 0.175 1

QPSK 22.80 0.277 1

QPSK 1 24 0 22.85 0.280 1

QPSK 49 22.58 0.263 1

132622 | QPSK 50 1 21.57 0.208 1

1775 16-QAM 21.52 0.206 1

16-QAM 1 24 1 21.56 0.208 1

16-QAM 49 21.33 0.197 1

16-QAM | 50 0 2 20.68 0.170 1
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.67 0.269 1

QPSK 1 37 0 22.71 0.271 1

QPSK 74 22.69 0.270 1

132047 | QPSK 75 1 21.81 0.220 1
1717.5 | 16-QAM 2217 0.239 1
16-QAM 1 37 1 22.23 0.243 1

16-QAM 74 22.34 0.249 1

16-QAM | 75 2 20.93 0.180 1

QPSK 22.77 0.275 1

QPSK 1 37 0 22.81 0.277 1

QPSK 74 22.65 0.267 1

Band 66| 132322 | QPSK 75 0 1 21.91 0.225 1
15MHz | 1745 16-QAM 21.76 0.218 1
16-QAM 1 37 1 21.95 0.228 1

16-QAM 74 21.18 0.191 1

16-QAM | 75 2 20.94 0.180 1

QPSK 22.53 0.260 1

QPSK 1 37 0 22.58 0.263 1

QPSK 74 22.55 0.261 1

132597 | QPSK 75 1 21.67 0.213 1
1772.5 | 16-QAM 2217 0.239 1
16-QAM 1 37 1 22.08 0.234 1

16-QAM 74 22.18 0.240 1

16-QAM | 75 0 2 20.88 0.178 1
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power| Limit

Band Freq. [Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power EIRP EIRP

(dBm)

QPSK 0 22.44 0.255 1

QPSK 1 49 0 22.98 0.288 1

QPSK 99 22.58 0.263 1

132072 | QPSK 100 1 21.87 0.223 1

1720 16-QAM 22.20 0.241 1
16-QAM 1 49 1 22.66 0.268 1

16-QAM 99 22.51 0.259 1

16-QAM | 100 2 20.84 0.176 1

QPSK 22.56 0.262 1

QPSK 1 49 0 23.24 0.306 1

QPSK 99 22.76 0.274 1

Band 66| 132322 | QPSK 100 0 1 21.76 0.218 1
20MHz | 1745 16-QAM 22.58 0.263 1
16-QAM 1 49 1 22.74 0.273 1

16-QAM 99 22.39 0.252 1

16-QAM | 100 2 20.82 0.175 1

QPSK 22.76 0.274 1

QPSK 1 49 0 22.93 0.285 1

QPSK 99 22.92 0.284 1

132572 | QPSK 100 1 21.71 0.215 1

1770 16-QAM 21.39 0.200 1

16-QAM 1 49 1 21.62 0.211 1

16-QAM 99 21.40 0.200 1

16-QAM | 100 0 2 20.71 0.171 1
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 5: LTE Band 71
Date of Test 2020/12/14 Test Site SR12-H
Temperature (°C) |25 Humidity (%RH) |65
Channel Conducted RF Output Power | Limit
Band Freq. |Modulation RS RS MPR Output (W) (W)
(MH2) No. | offset Power e e
(dBm)
QPSK 0 22.90 0.163 3
QPSK 1 12 0 22.95 0.165 3
QPSK 24 22.75 0.157 3
133147 | QPSK 25 0 1 21.92 0.130 3
665.5 | 16-QAM 0 21.64 0.122 3
16-QAM 1 12 1 21.74 0.125 3
16-QAM 24 21.73 0.124 3
16-QAM | 25 0 2 21.05 0.106 3
QPSK 0 22.95 0.165 3
QPSK 1 12 0 23.11 0.171 3
QPSK 24 23.19 0.174 3
Band 71| 133297 | QPSK 25 0 1 2211 0.136 3
5MHz 680.5 | 16-QAM 0 21.45 0.117 3
16-QAM 1 12 1 21.89 0.129 3
16-QAM 24 21.90 0.129 3
16-QAM | 25 0 2 21.25 0.111 3
QPSK 0 22.81 0.160 3
QPSK 1 12 0 22.91 0.163 3
QPSK 24 22.96 0.165 3
133447 | QPSK 25 0 1 22.09 0.135 3
695.5 | 16-QAM 0 22.81 0.160 3
16-QAM 1 12 1 22.91 0.163 3
16-QAM 24 22.71 0.156 3
16-QAM | 25 0 2 21.15 0.109 3
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Report No.: 20C0388R-E3042110012

Channel Conducted RF Output Power | Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MHz) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.93 0.164 3

QPSK 1 24 0 23.09 0.170 3

QPSK 49 22.91 0.163 3

133172 | QPSK 50 1 21.98 0.132 3

668 16-QAM 22.32 0.143 3
16-QAM 1 24 1 22.52 0.149 3

16-QAM 49 22.15 0.137 3

16-QAM | 50 2 21.05 0.106 3

QPSK 23.13 0.172 3

QPSK 1 24 0 23.34 0.180 3

QPSK 49 22.90 0.163 3

Band 71 | 133297 | QPSK 50 0 1 22.13 0.136 3
10MHz | 680.5 | 16-QAM 22.33 0.143 3
16-QAM 1 24 1 22.38 0.145 3

16-QAM 49 22.29 0.142 3

16-QAM | 50 2 21.22 0.111 3

QPSK 23.22 0.175 3

QPSK 1 24 0 23.27 0177 3

QPSK 49 23.10 0.171 3

133422 | QPSK 50 1 22.14 0.137 3

693 16-QAM 22.18 0.138 3
16-QAM 1 24 1 2212 0.136 3

16-QAM 49 21.96 0.131 3

16-QAM | 50 0 2 21.19 0.110 3
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Channel Conducted RF Output Power | Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MHz) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.79 0.159 3

QPSK 1 37 0 22.88 0.162 3

QPSK 74 23.10 0.171 3

133197 | QPSK 75 1 22.01 0.133 3
670.5 | 16-QAM 22.10 0.136 3
16-QAM 1 37 1 22.34 0.143 3

16-QAM 74 22.54 0.150 3

16-QAM | 75 2 21.14 0.109 3

QPSK 22.85 0.161 3

QPSK 1 37 0 23.09 0.170 3

QPSK 74 22.99 0.166 3

Band 71 | 133297 | QPSK 75 0 1 22.02 0.133 3
15MHz | 680.5 | 16-QAM 22.24 0.140 3
16-QAM 1 37 1 22.71 0.156 3

16-QAM 74 22.29 0.142 3

16-QAM | 75 2 20.89 0.103 3

QPSK 22.82 0.160 3

QPSK 1 37 0 22.86 0.161 3

QPSK 74 22.79 0.159 3

133397 | QPSK 75 1 21.14 0.109 3
690.5 | 16-QAM 22.24 0.140 3
16-QAM 1 37 1 22.06 0.134 3

16-QAM 74 21.90 0.129 3

16-QAM | 75 0 2 21.14 0.109 3
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Channel Conducted RF Output Power | Limit

Band Freq. |Modulation RS RS MPR Output (W) (W)
(MHz) No. | offset Power ERP ERP

(dBm)

QPSK 0 22.90 0.163 3

QPSK 1 49 0 23.11 0.171 3

QPSK 99 22.79 0.159 3

133222 | QPSK 100 1 22.10 0.136 3

673 16-QAM 22.12 0.136 3
16-QAM 1 49 1 22.82 0.160 3

16-QAM 99 22.44 0.147 3

16-QAM | 100 2 21.02 0.106 3

QPSK 22.81 0.160 3

QPSK 1 49 0 23.40 0.183 3

QPSK 99 22.96 0.165 3

Band 71| 133322 | QPSK 100 0 1 22.01 0.133 3
20MHz 683 16-QAM 21.67 0.123 3
16-QAM 1 49 1 22.20 0.139 3

16-QAM 99 21.38 0.115 3

16-QAM | 100 2 21.09 0.107 3

QPSK 22.57 0.151 3

QPSK 1 49 0 23.37 0.182 3

QPSK 99 22.76 0.158 3

133372 | QPSK 100 1 22.07 0.135 3

688 16-QAM 22.25 0.140 3
16-QAM 1 49 1 22.78 0.158 3

16-QAM 99 22.47 0.148 3

16-QAM | 100 0 2 21.18 0.110 3
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4.

4.1.

4.2.

4.3.

Occupied Bandwidth

Test Setup
EUT Directional CMW 500
Coupler
| IS—
Spectrum
Analyzer

Test Procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

3. The 26 dB bandwidth and 99% occupied bandwidth of the low & middle & high channel
for the highest RF powers were measured.

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 4.2 & 4.3
ANSI C63.26: 2015 Sub-clause 5.4.3 & 5.4.4
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4.4. Test Result

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 1: LTE Band 2
Date of Test 2020/12/16 Test Site SR12-H
Temperature (°C) |24 Humidity (%RH) 62
LTE Band 2
Bandwidth . Frequency Measl\ljlrl_el SO Limit
(MHz) Modulation (MHz) (MHz) (MHz)
26dB BW 99% BW
1850.7 1.278 1.081 N/A
QPSK 1880 1.245 1.088 N/A
1.4M 1909.3 1.257 1.080 N/A
' 1850.7 1.232 1.079 N/A
16-QAM 1880 1.245 1.083 N/A
1909.3 1.271 1.083 N/A
1851.5 2.938 2.691 N/A
QPSK 1880 2.949 2.696 N/A
3M 1908.5 2.946 2.689 N/A
1851.5 2.953 2.690 N/A
16-QAM 1880 2.933 2.689 N/A
1908.5 2.932 2.688 N/A
1852.5 4.940 4.490 N/A
QPSK 1880 4.929 4.469 N/A
5M 1907.5 4.911 4.489 N/A
1852.5 4.903 4.479 N/A
16-QAM 1880 4.955 4.475 N/A
1907.5 4.938 4.475 N/A
1855 9.774 8.938 N/A
QPSK 1880 9.679 8.920 N/A
10M 1905 9.692 8.946 N/A
1855 9.595 8.931 N/A
16-QAM 1880 9.631 8.934 N/A
1905 9.665 8.934 N/A
1857.5 14.550 13.411 N/A
QPSK 1880 14.530 13.419 N/A
15M 1902.5 14.460 13.398 N/A
1857.5 14.460 13.414 N/A
16-QAM 1880 14.450 13.395 N/A
1902.5 14.470 13.402 N/A
1860 19.040 17.861 N/A
QPSK 1880 19.010 17.833 N/A
20M 1900 19.210 17.835 N/A
1860 19.130 17.877 N/A
16-QAM 1880 19.020 17.854 N/A
1900 19.080 17.805 N/A
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LTE_B2_

Agilent Spectrum Analyzer - Occupied BW

CH18607_1.4M_QPSK_6RBO

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 o rmnn A A 1.850700000 GHz
000
100
-20.0 M’/ \\
o L \/‘.’_‘/\/\r’“" MW
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 1.851 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.0 dBm Freq Offset|
0H
1.0819 MHz :
Transmit Freq Error 412 Hz OBW Power 99.00 %
x dB Bandwidth 1.278 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_

CH18607_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:25:38 PM Dec 16, 2020
Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
0.0 Py e T Ly e Y 1.850700000 GHz
0.0
-10.0
00 ey Peta
I A, SO
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.851 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0 Hz|
1.0791 MHz
Transmit Freq Error 956 Hz OBW Power 99.00 %
x dB Bandwidth 1.232 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B2_CH18900_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC ALIGHNAUTD 0. 1 PM Dec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 P A i e 1.880000000 GHz
000
100 /
-20.0
200 WWW \""\mmw\u\/ﬂmw
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 1.88 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.0 dBm Freq Offset|
0H
1.0887 MHz :
Transmit Freq Error 362 Hz OBW Power 99.00 %
x dB Bandwidth 1.245 MHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

LTE_B2_CH18900_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:31:46 PM Dec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: -4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 LYV R N RN LN 1.880000000 GHz|
0.0
-10.0
-20.0
30,0 gt MW M«»f’"\m do gy
-40.0
-50.0
500
CF Step
300.000 kHz
Center 1.88 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0 Hz|
1.0832 MHz
Transmit Freq Error -460 Hz OBW Power 99.00 %
x dB Bandwidth 1.245 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B2_CH19193_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 1.909300000 GHz

#IFGain:Low

Center Freq: 1.909300000 GHz
7 Trig:Free Run
#Atten: 40 dB

Radio Std: None Frequency

AvglHold:>111

Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log

Center Freq||

0.0

1.909300000 GHz

10.0

000

-10.0

-20.0
b, AN AU A P ]

-30.0

-40.0

-50.0

-60.0

CF Step
300.000 kHz,

Center 1.909 GHz
Res BW 15 kHz

Span 3 MHz]
Sweep 12.73 ms|

[Auto

Man
#VBW 47 kHz

Occupied Bandwidth
1.0804 MHz
-865 Hz
1.257 MHz

Transmit Freq Error
x dB Bandwidth

30.2 dBm Freq Offset|

0 Hz|

Total Power

99.00 %
-26.00 dB

OBW Power
x dB

STATUS

LTE_B2_CH19193_1.4M_16-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 02:32:20 PM Dec 16, 2020

Center Freq 1.909300000 GHz

#IFGain:Low

Center Freq: 1.909300000 GHz
T Trig:Free Run
#Atten: 40 dB

Radio 5td: Nohe Frequency

Avg|Hold:>111

Ext Gain: -4.00 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log

Center Freq(]

200

1.909300000 GHz

0.0

0.00
¢

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

CF Step
300.000 kHz|

Center 1.909 GHz
Res BW 15 kHz

Span 3 MHz
Sweep 12.73 ms|

[Auto

Man
#VBW 47 kHz

Occupied Bandwidth

1.0833 MHz
-1.222 kHz
1.271 MHz

Transmit Freq Error
x dB Bandwidth

29.6 dBm Freq Offset

0 Hz|

Total Power

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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LTE_B2_CH18615_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

PMDec 16, 2020

Center Freq 1.851500000 GHz

7 Trig:Free Run

Center Freq: 1.851500000 GHz
Avg|Held:>111

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq]
100 AW porpor o S e 1.851500000 GHz,
000
100 / \
-20.0 > / \,,\%
00 . _,-f"m WA—J\_‘M
o YT o
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
2.6919 MHz :
Transmit Freq Error 4.379 kHz OBW Power 99.00 %
x dB Bandwidth 2.938 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18615_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 0241118 PM Dec 16, 2020
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBIdiv Ref 30.00 dBm
Log
200 Center Freq||
100 " s s Mren, 1.851500000 GHz,
0.00
-10.0 \
00 .\-HN/ \\M-«M
-30.0 M i (M VLY ]
-40.0
-50.0
-60.0
CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz|
2.6902 MHz
Transmit Freq Error 4.942 kHz OBW Power 99.00 %
x dB Bandwidth 2.953 MHz x dB -26.00 dB
wsG | i File <PICTURE.PNG> saved STATUS
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LTE_B2_CH18900_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
. IR T 1.880000000 GHz
000
100 / i
-20.0 j \
300 At MMJLJI"‘\.JJ \"\NMVN'""J\‘-- Ay S
100 W l-n.n,_m/w\rw
-50.0
0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset|
0H
2.6961 MHz :
Transmit Freq Error 3.129 kHz OBW Power 99.00 %
x dB Bandwidth 2.949 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18900_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:41:44 PM Dec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 soaldn o 1.880000000 GHz
0.0
-10.0 /
-20.0 / x
o SN N, Mt
. wvwwﬂ*'"/ M,
-50.0
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0 Hz|
2.6894 MHz
Transmit Freq Error -1.961 kHz OBW Power 99.00 %
x dB Bandwidth 2.933 MHz x dB -26.00 dB

wsG | i File <PICTURE.PNG> saved

STATUS
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LTE_

Agilent Spectrum Analyzer - Occupied BW

B2_CH19185_3M_QPSK_15RB0

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 ) Pt 1908500000 GHz
000
/ \
-20.0 { \
300 iy meﬂ'} l““‘MnMn . P
Rl v L phent
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset|
0H
2.6891 MHz :
Transmit Freq Error 249 Hz OBW Power 99.00 %
x dB Bandwidth 2.946 MHz x dB -26.00 dB
wsc | AFile <PICTURE.PNG> saved STATUS

LTE_B2_CH19185_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:42:49 PM Dec 16, 2020
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 I 1908500000 GHz,
0.0
-10.0 g‘J \i
-20.0
300 W o 1 mwﬂ/ l\h»m LUV LV (-
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0 Hz|
2.6887 MHz
Transmit Freq Error -518 Hz OBW Power 99.00 %
x dB Bandwidth 2.932 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B2_CH18625_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 R e AT et 1852500000 GHz
000
/ \\
-20.0
gy
s Ww_.,,r‘"\ﬂ.,wf WM
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
4.4905 MHz :
Transmit Freq Error 5.538 kHz OBW Power 99.00 %
x dB Bandwidth 4,940 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18625_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:49:39 PM Dec 16, 2020
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 PSPV ST U |\ ) VO PPN 1.852500000 GHz
0.0
-10.0 / \
-20.0 N_‘_/ \W
on | p ot L"”“"‘\/-.«;Mw
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
0 Hz|
4.4790 MHz
Transmit Freq Error 3.460 kHz OBW Power 99.00 %
x dB Bandwidth 4.903 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B2_CH18900_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 1.880000000 GHz

Frequency

Center Freq: 1.880000000 GHz Radio Std: None

#IFGain:Low

7 Trig:Free Run Avg[Hold:>111

#Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq|]
100 D IR TP N 1.880000000 GHz

000
-10.0 'ﬁ

200
0.0 P g mu-w«w/ \‘%nwwwﬂ
-40.0
£0.0
0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
OH:
4.4695 MHz :
Transmit Freq Error 1.035 kHz OBW Power 99.00 %
% dB Bandwidth 4,929 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18900_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 02:51:05 PM Dec 16, 2020

Center Freq 1.880000000 GHz t:en:erFreq: 1.880000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 - e pni 1.880000000 GHz

0.00 /
10.0

-20.0 /

00 MWMJ \MMM
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
OH:
4.4759 MHz i
Transmit Freq Error 5.417 kHz OBW Power 99.00 %
x dB Bandwidth 4.955 MHz x dB -26.00 dB

STATUS
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LTE_B2_

Agilent Spectrum Analyzer - Occupied BW

CH19175_5M_QPSK_25RB0

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 . o pon e 1907500000 GHz
000
100 f \q
-20.0 Mjff lL
30,0 pem Aol ™ g \d'mu-/w\;w i
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.2 dBm Freq Offset|
0H
4.4897 MHz :
Transmit Freq Error 2.152 kHz OBW Power 99.00 %
x dB Bandwidth 4.911 MHz x dB -26.00 dB
IMSG STATUS
LTE_B2_CH19175 5M_16-QAM_25RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:51:25 PM Dec 16, 2020
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 n o e P 1907500000 GHz,
0.0
-10.0 f/ L\\
-20.0
00 Wmunmwj MM N
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
0 Hz|
4.4751 MHz
Transmit Freq Error -1.735 kHz OBW Power 99.00 %
x dB Bandwidth 4.938 MHz x dB -26.00 dB
IMSG STATUS
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LTE_B2_CH18650_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 IR A o kel v e ot il A 1.855000000 GHz
000
// \\l
-20.0
|oboed —\"l\l\u.wﬂML*"'-l'\,w__
[ MM temend ]
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 1.855 GHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
8.9386 MHz :
Transmit Freq Error 10.097 kHz OBW Power 99.00 %
x dB Bandwidth 9.774 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18650_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:52:59 PM Dec 16, 2020
Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 g folohbtr e e A faen S 1.855000000 GHz|
0.0
-10.0 / \\
-20.0
Mptn
00 |t V\_JMM“"‘“NJ (M TR Y
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.855 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
8.9317 MHz
Transmit Freq Error 15.337 kHz OBW Power 99.00 %
x dB Bandwidth 9.595 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH18900_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 e At i8Nt g 1.880000000 GHz
.00
j/ \\l
200
200 WW""“‘J \Mfrd'ﬁ‘\”\hd\.l\v B,
-40.0
£0.0
0 CF Step
2.000000 MHz
Center 1.88 GHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
0H
8.9204 MHz :
Transmit Freq Error -3.490 kHz OBW Power 99.00 %
% dB Bandwidth 9.679 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18900_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:53:17 PM Dec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 Pn e, A b b 1 ipet 1.880000000 GHz|
0.0
-10.0 Jj \"R.L
-20.0
300 MMM.‘.,MJIW\_MIVMJ‘ \"“”J‘ o P
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.88 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0 Hz|
8.9345 MHz
Transmit Freq Error 3.551 kHz OBW Power 99.00 %
x dB Bandwidth 9.631 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2.

Agilent Spectrum Analyzer - Occupied BW

CH19150_10M_QPSK_50RB0

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 b T Pt N St s manof g 1.905000000 GHz
000
fﬁ \\
-20.0
a00 MMNMW“’J k’“"w% ]
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 1.905 GHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0H
8.9463 MHz :
Transmit Freq Error -7.519 kHz OBW Power 99.00 %
x dB Bandwidth 9.692 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH19150_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:54:13 PM Dec 16, 2020
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 e bl ron 4 1.905000000 GHz
0.0
-10.0 /.( \\
-20.0
300 MWW\"‘J \""“MM.:\, Dopefire,
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.905 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0 Hz|
8.9349 MHz
Transmit Freq Error -6.366 kHz OBW Power 99.00 %
x dB Bandwidth 9.665 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH18675_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 | fewnrr ) v 1.857500000 GHz
000
/H \
-20.0
L/ o]
00 WVJ\,‘,‘M ”\Mw
-40.0 soseee]
-50.0
0 CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.0 dBm Freq Offset|
0H
13.411 MHz :
Transmit Freq Error 30.437 kHz OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18675_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:55:49 PM Dec 16, 2020
Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 et 0 1.857500000 GHz
0.0
-10.0 lj] \\
e i T etneond
300 W o WW
-40.0 ""*""’JLN
-50.0
o0 CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
13.414 MHz
Transmit Freq Error 24.863 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH18900_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 e i 1 i ST 1.880000000 GHz
000
100 / i
-20.0 j \
- P W el bt e o U o P
o
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
13.419 MHz :
Transmit Freq Error 69 Hz OBW Power 99.00 %
x dB Bandwidth 14.53 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH18900_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:56:12 PM Dec 16, 2020
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 Ao ool o gt ot d] 1.880000000 GHz
0.0
-10.0 KJ \
-20.0 Iy L
300 Ayttt i s WY, TGS
m‘,JW o T g
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
13.395 MHz
Transmit Freq Error 11.711 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH19125_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.902500000 GHz Center Freq: 1.902500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 LA e 1902500000 GHz
000
| \
-20.0 j l\
ot E——. VWWN"‘WW MAM o]
100 M""‘
-50.0
0 CF Step
4.000000 MHz
Center 1.903 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0H
13.398 MHz :
Transmit Freq Error -7.372 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB
IMSG STATUS

LTE_B2_CH19125_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:57:43 PM Dec 16, 2020

Radic Std: None

Frequency

Center Freq 1.902500000 GHz

Center Freq: 1.902500000 GHz

#IFGain:Low

T Trig:Free Run Avg|Hold:>111

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

ey L) I

0.0

0.00

-10.0

-20.0
J

-30.0

[

-40.0

-50.0

==

-60.0

Center 1.903 GHz
Res BW 150 kHz

#VBW 470 kHz

Span 40 MHz
Sweep 1.733 ms|

Center Freq(]
1.902500000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

13.402 MHz

7.208 kHz
14.47 MHz

Total Power

OBW Power
x dB

30.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 20C0388R-E3042110012

LTE_B2.

Agilent Spectrum Analyzer - Occupied BW

CH18700_20M_QPSK_100RBO

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
100 |_drresrtmmalemtrmmmn st e et 1.860000000 GHz
000
// \\
-20.0 e o)
A rm Ao
300 - MM
vy
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 32.3 dBm Freq Offset|
0H
17.861 MHz :
Transmit Freq Error 33.359 kHz OBW Power 99.00 %
x dB Bandwidth 19.04 MHz x dB -26.00 dB
wsc | AFile <PICTURE.PNG> saved STATUS

LTE_B2_CH18700_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:58:50 PM Dec 16, 2020
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10 2 ™ s by manrilaa i 1.860000000 GHz
0.0
-10.0 /( l\
00 WJ E e R
.00 S
W
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0 Hz|
17.877 MHz
Transmit Freq Error 59.096 kHz OBW Power 99.00 %
x dB Bandwidth 19.13 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH18900_20M_QPSK_100RB0O

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 1.880000000 GHz

Frequency

Center Freq: 1.880000000 GHz Radio Std: None

7 Trig:Free Run Avg[Hold:>111

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
20.0 Center Freq||
100 ot M Vs o, Mo 1.880000000 GHz
0.00
-10.0 jj \

-20.0
WM

30,0 freand ot
-40.0
£0.0
0 CF Step
4.000000 MHz,
Center 1.88 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.2 dBm Freq Offset|
OH:
17.833 MHz :
Transmit Freq Error 19.489 kHz OBW Power 99.00 %
% dB Bandwidth 19.01 MHz x dB -26.00 dB

STATUS

LTE_B2_CH18900_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 04:00:50 PM Dec 16, 2020

Center Freq 1.880000000 GHz Center Freq: 1,660000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 PN YN SOV NP S 1.880000000 GHz
0.0
-10.0 r/J LL\"
- s’
3000 ot O | l\-\!\"v\-..n'"d\rmﬂm s
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHZ| [auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
0 Hz|
17.854 MHz
Transmit Freq Error 412 Hz OBW Power 99.00 %
x dB Bandwidth 19.02 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B2_CH19100_20M_QPSK_100RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

PMDec 16, 2020

Center Freq 1.900000000 GHz

Center Freq: 1.900000000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq
1.900000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.9 GHz
Res BW 200 kHz

#VBW 620 kHz

Span 40 MHz
Sweep 1ms

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

17.835 MHz

11.420 kHz
19.21 MHz

OBW Power
x dB

31.1 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B2_CH19100_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 04:01:08 PM Dec 16, 2020
Center Freq 1.900000000 GHz Center Freq: 1.900000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 T TPV, U W0 " 1900000000 GHz,
0.0
-10.0 )J \
-20.0 ,.ﬂ \\’\'M
0.0 FLRRY, frpennty ]
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.9 GHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
0 Hz|
17.805 MHz
Transmit Freq Error 11.893 kHz OBW Power 99.00 %
x dB Bandwidth 19.08 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 2: LTE Band 5
Date of Test 2020/12/16 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) 62
LTE Band 5
Bandwidth ) Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
824.7 1.265 1.082 N/A
QPSK 836.5 1.238 1.088 N/A
1 aM 848.3 1.263 1.081 N/A
824.7 1.235 1.081 N/A
16-QAM 836.5 1.257 1.082 N/A
848.3 1.270 1.083 N/A
825.5 2.931 2.690 N/A
QPSK 836.5 2.934 2.693 N/A
847.5 2.943 2.691 N/A
M 825.5 2.963 2.690 N/A
16-QAM 836.5 2.939 2.687 N/A
847.5 2.934 2.685 N/A
826.5 4.934 4.488 N/A
QPSK 836.5 4.872 4.468 N/A
846.5 4.874 4.483 N/A
oM 826.5 4.914 4.478 N/A
16-QAM 836.5 4.938 4472 N/A
846.5 4.920 4477 N/A
829.0 9.803 8.951 N/A
QPSK 836.5 9.610 8.930 N/A
10M 844.0 9.631 8.914 N/A
829.0 9.593 8.945 N/A
16-QAM 836.5 9.643 8.926 N/A
844.0 9.636 8.927 N/A
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20407_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq 824.700000 MHz

Center Freq: §24.700000 MHz

#IFGai

7 Trig:Free Run

in:Low #Atten: 40 dB

Radic Std: None

Avg|Held:>111
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||
824.700000 MHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 824.7 MHz
Res BW 15 kHz

#VBW 47 kKHz

Span 3 MHz]
Sweep 12.73 ms|

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

1.0822 MHz

147 Hz
1.265 MHz

OBW Power
x dB

30.9 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B5_CH20407_1.4M_16-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:40:10 PM Dec 16, 2020

Center Freq 824.700000 MHz Center Freq: 624700000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 LA A e 824700000 MHz
0.0
-10.0 /
-20.0
P \“'\rv.,-m
00y L el [P
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 824.7 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
1.0812 MHz
Transmit Freq Error 1.209 kHz OBW Power 99.00 %
x dB Bandwidth 1.235 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20525_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

wsc | AFile <PICTURE.PNG> saved

STATUS

RF S0 AC ALIGHNAUTD 0. 7 PM Dec 16, 2020
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 (A ey 836.500000 MHz
000
100
-20.0 _/// \\\
-30.0 " = o ”vww—vww
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 836.5 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
1.0880 MHz :
Transmit Freq Error 626 Hz OBW Power 99.00 %
x dB Bandwidth 1.238 MHz x dB -26.00 dB

LTE_B5_CH20525_1.4M_16-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:45:20 PM Dec 16, 2020

Center Freq 836.500000 MHz

Center Freq: §36.500000 MHz

Radic Std: None

Frequency

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:>111

Ext Gain: -4.00 dB Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log
200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 836.5 MHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz

Sweep 12.73 ms|

CenterFreq
836.500000 MHz

CF Step
300.000 kHz|

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

1.0828 MHz

-38 Hz
1.257 MHz

Total Power

OBW Power
x dB

30.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20643_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 848.300000 MHz

Center Freq: £48.300000 MHz Radio Std: None

#IFGai

7 Trig:Free Run Avg[Hold:>111
#Atten: 40 dB Ext Gain: 4.00 dB

in:Low Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq
848.300000 MHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 848.3 MHz
Res BW 15 kHz

Span 3 MHz]

#VBW 47 kKHz Sweep 12.73 ms|

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 31.3 dBm

1.0812 MHz

99.00 %
-26.00 dB

-600 Hz
1.263 MHz

OBW Power
x dB

Freq Offset
0Hz

STATUS

LTE_B5_CH20643_1.4M_16-QAM_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:06:31 PM Dec 16, 2020
Center Freq 848.300000 MHz Center Freq: 638.300000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 LY 848.300000 MHZ]
0.0
-10.0
o \.n-fvfﬁ/ \\‘\-w«u
300 e, '\'“-m ™
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 848.3 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
1.0838 MHz
Transmit Freq Error -1.328 kHz OBW Power 99.00 %
x dB Bandwidth 1.270 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20415_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq: §25.500000 MHz

Center Freq 825.500000 MHz 2
7 Trig:Free Run

AvglHold:>111

Radic Std: None

Frequency

wsc | AFile <PICTURE.PNG> saved

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 Pttt e B e 825500000 MHz
000
100 j \\
-20.0 A ]
300 — e YO
0.0 P
-50.0
0 CF Step
1.000000 MHz
Center 825.5 MHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
2.6906 MHz :
Transmit Freq Error 3.636 kHz OBW Power 99.00 %
x dB Bandwidth 2.931 MHz x dB -26.00 dB

STATUS

LTE_B5_CH20415_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:08:15 PM Dec 16, 2020
Center Freq 825.500000 MHz Center Freq: 625.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 FIELIN T BT S 825.500000 MHz
0.0
-10.0 / \
-20.0 o=, o
P MMW "\""‘\-”‘wm —
00 qu"‘f R —
-50.0
o0 CF Step
1.000000 MHz
Center 825.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
2.6900 MHz
Transmit Freq Error 3.372 kHz OBW Power 99.00 %
x dB Bandwidth 2.963 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20525_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

PMDec 16, 2020

Center Freq 836.500000 MHz

Center Freq: 836.500000 MHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

AvglHold:>111

Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Log
200

10.0

000
-10.0
-20.0
-30.0
-40.0
-50.0

-60.0

10 dBldiv

Ref 30.00 dBm

Frequency

Center Freq||
836.500000 MHz

A ]
MW

| ey

Center 836.5 MHz
Res BW 30 kHz

#VBW 100 kHz

Span 10 MHz
Sweep 10.6 ms|

CF Step
1.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

2.6938 MHz

3.921 kHz
2.934 MHz

Total Power

OBW Power
x dB

31.4 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B5_CH20525_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:09:40 PM Dec 16, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 " P S 836.500000 MHz]
0.0
-10.0 / \
-20.0 / \
-30.0
ey ] Lo
oo mr__‘JWM ""\J-.f\n-w\w P L
L J N T
-50.0
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
2.6877 MHz
Transmit Freq Error -1.836 kHz OBW Power 99.00 %
x dB Bandwidth 2.939 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20635_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 847.500000 MHz Center Freq: 837.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 s TS, AV 1) 847.500000 MHz]
000
/ \
-20.0 N'/ \
300 PP Wi ¥ \W“‘W‘"“”.M -
o0 W \ .
-50.0
0 CF Step
1.000000 MHz
Center 847.5 MHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
2.6911 MHz :
Transmit Freq Error -445 Hz OBW Power 99.00 %
x dB Bandwidth 2.943 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20635_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:10:32 PM Dec 16, 2020
Center Freq 847.500000 MHz Center Freq: 847.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 [ S N 847.500000 MHZ]
0.0
-10.0 / \\
-20.0 wﬁ/ KM
e Wwﬂuw el ey RN
Ll ety g
-50.0
o0 CF Step
1.000000 MHz
Center 847.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0 Hz|
2.6859 MHz
Transmit Freq Error -3.297 kHz OBW Power 99.00 %
x dB Bandwidth 2.934 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_

Agilent Spectrum Analyzer - Occupied BW

B5_CH20425 5M_QPSK_25RB0

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 T ey 826.500000 MHz
000
/f \\
-20.0 WWM WAMMW A mng, ]
-30.0
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 826.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
4.4885 MHz :
Transmit Freq Error -628 Hz OBW Power 99.00 %
x dB Bandwidth 4,934 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20425_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:21:47 PM Dec 16, 2020
Center Freq 826.500000 MHz Center Freq: 626.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ” S ot 826500000 MHz
0.0
-10.0 jj \
-20.0
PRV ey Wl i)
300 e siandin
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 826.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
4.4786 MHz
Transmit Freq Error 854 Hz OBW Power 99.00 %
x dB Bandwidth 4.914 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_

Agilent Spectrum Analyzer - Occupied BW

B5_CH20525_5M_QPSK_25RB0

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 e 836.500000 MHz
000
/ ik
-20.0
-30.0 PJ H
TP TP e e Gl e o o]
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
4.4687 MHz :
Transmit Freq Error 4.472 kHz OBW Power 99.00 %
x dB Bandwidth 4.872 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20525_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:20:56 PM Dec 16, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 e . n ) 836.500000 MHz]
0.0
-10.0 ; 1k
-20.0 [Jfr \\
0 TR BT R EENT P
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 836.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
4.4723 MHz
Transmit Freq Error 5.309 kHz OBW Power 99.00 %
x dB Bandwidth 4.938 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20625_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq 846.500000 MHz

#IFGain:Low

Center Freq: 846.500000 MHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Frequency

10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
00 e S s RSURE WO NURON 846.500000 MHz
.00
-10.0 f‘ \
200 M/ \
30,0 et ML Iy enllrey, v ]
-40.0
£0.0
0 CF Step
1.000000 MHz
Center 846.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
OH:
4.4835 MHz :
Transmit Freq Error -6.693 kHz OBW Power 99.00 %
% dB Bandwidth 4.874 MHz x dB -26.00 dB

STATUS

LTE_B5_CH20625_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:20:36 PM Dec 16, 2020
Center Freq 846.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 g e Mcpna|_n rrmansn irer " 846.500000 MHz
0.0
-10.0 "{‘ H\
-20.0 wr/ \\L
-30.0 freret it v R e v
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 846.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz|
44772 MHz
Transmit Freq Error 1.659 kHz OBW Power 99.00 %
x dB Bandwidth 4.920 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20450_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq 829.000000 MHz

Center Freq: §29.000000 MHz
Trig: Free Run

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Frequency

#IFGain:Low #Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 s P oy A P T 829.000000 MHz
000
ff \\
0 | ettt ss APt WMW\\MWW
-30.0
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 829 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0H
8.9515 MHz :
Transmit Freq Error 10.509 kHz OBW Power 99.00 %
x dB Bandwidth 9.803 MHz x dB -26.00 dB

STATUS

LTE_B5_CH20450_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:22:39 PM Dec 16, 2020
Center Freq 829.000000 MHz Center Freq: 629.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 Bl i Pt sl 829.000000 MHz
0.0
-10.0 / \
-20.0 N\J‘/ N\M
o [Pyt st Tt |
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 829 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz|
8.9454 MHz
Transmit Freq Error 12.400 kHz OBW Power 99.00 %
x dB Bandwidth 9.593 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B5_CH20525_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 e A~ gt b st il 836.500000 MHz
000
// H\
-20.0
-30.0 oot sl man st i““"“"“ ot o ]
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 836.5 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset|
0H
8.9309 MHz :
Transmit Freq Error 10.873 kHz OBW Power 99.00 %
x dB Bandwidth 9.610 MHz x dB -26.00 dB
IMSG STATUS

LTE_B5_CH20525_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:23:37 PM Dec 16, 2020
Center Freq 836.500000 MHz Center Freq: 636.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 s P it 836.500000 MHz
0.0
-10.0 ,!f‘f l\,\
-20.0
300 A L NS fJ \\-JV\ LY. -
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 836.5 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz|
8.9263 MHz
Transmit Freq Error 4.518 kHz OBW Power 99.00 %
x dB Bandwidth 9.643 MHz x dB -26.00 dB
IMSG STATUS

Page: 77 of 371



Report No.: 20C0388R-E3042110012

LTE_B5_CH20600_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 844.000000 MHz

Center Freq: 44.000000 MHz Radio Std: None

#IFGai

7 Trig:Free Run Avg[Hold:>111

#Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

in:Low

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq
844.000000 MHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 844 MHz
Res BW 100 kHz

Span 20 MHz

#VBW 300 kHz Sweep 1.933 ms|

CF Step
2.000000 MHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

wsc | AFile <PICTURE.PNG> saved

8.9146 MHz
-16.390 kHz

Total Power 31.7 dBm

99.00 %
-26.00 dB

OBW Power

9.631 MHz x dB

Freq Offset
0Hz

STATUS

LTE_B5_CH20600_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:23:56 PM Dec 16, 2020
Center Freq 844.000000 MHz Center Freq: 634.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 - b e P s 844.000000 MHz
0.0
-10.0 Hj \1\
-20.0
30,0 |k H\.J""W‘M“U""—"{f k«‘ P )
-40.0 W
-50.0
o0 CF Step
2.000000 MHz
Center 844 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
8.9271 MHz
Transmit Freq Error -16.877 kHz OBW Power 99.00 %
x dB Bandwidth 9.636 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 3: LTE Band 12
Date of Test 2020/12/16 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) 62
LTE Band 12
Bandwidth ) Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
699.7 1.236 1.088 N/A
QPSK 707.5 1.252 1.080 N/A
1.aM 715.3 1.263 1.081 N/A
699.7 1.253 1.083 N/A
16-QAM 707.5 1.271 1.083 N/A
715.3 1.230 1.081 N/A
700.5 2.928 2.689 N/A
QPSK 707.5 2.941 2.697 N/A
714.5 2.949 2.689 N/A
M 700.5 2.955 2.688 N/A
16-QAM 707.5 2.943 2.689 N/A
714.5 2.946 2.685 N/A
701.5 4.921 4.488 N/A
QPSK 707.5 4.945 4.488 N/A
713.5 4.920 4.465 N/A
oM 701.5 4.893 4.470 N/A
16-QAM 707.5 4.940 4.484 N/A
713.5 4.956 4477 N/A
704.0 9.720 8.924 N/A
QPSK 707.5 9.673 8.933 N/A
10M 711.0 9.706 8.943 N/A
704.0 9.628 8.925 N/A
16-QAM 707.5 9.696 8.954 N/A
711.0 9.719 8.939 N/A
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23017_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq 699.700000 MHz

Center Freq: 699.700000 MHz

#IFGai

7 Trig:Free Run

in:Low #Atten: 40 dB

Radic Std: None

Avg|Held:>111
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||
699.700000 MHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 699.7 MHz
Res BW 15 kHz

#VBW 47 kKHz

Span 3 MHz]
Sweep 12.73 ms|

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

1.0882 MHz

OBW Power
x dB

1.615 kHz
1.236 MHz

31.1 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B12_CH23017_1.4M_16-QAM_BRB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 01:44:09 PM Dec 16, 2020

Center Freq 699.700000 MHz Center Freq: 699700000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 VNN WLV S IR 699.700000 MHz
0.0
-10.0
-20.0 P‘W\Mﬂ/ \‘\\.w\
300 e i i WUV
-40.0
-50.0
o0 CF Step
300.000 kHz
Center 699.7 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
1.0830 MHz
Transmit Freq Error 923 Hz OBW Power 99.00 %
x dB Bandwidth 1.253 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23095_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 IR e e i 707 500000 MHz
000
100
-20.0 oy '/ \\ ]
- PRI AN -
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 707.5 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
0H
1.0808 MHz :
Transmit Freq Error 44 Hz OBW Power 99.00 %
x dB Bandwidth 1.252 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23095_1.4M_16-QAM_BRB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 01:51:16 PMDec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ENENN NP EVN 707.500000 MHz]
0.0
-10.0
- m/ \m
200 forer VMW V)\‘W'\»vv\,v..\ el
-40.0
-50.0
500
CF Step
300.000 kHz|
Center 707.5 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
1.0836 MHz ore
Transmit Freq Error -655 Hz OBW Power 99.00 %
x dB Bandwidth 1.271 MHz x dB -26.00 dB
wsG | i File <PICTURE.PNG> saved STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23173_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 R T 715.300000 MHZ]
000
100 / \‘
-20.0
30,0 Pttt mv’\rv"""\"fj M’”“‘"’\'M.w o
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 715.3 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset|
0H
1.0817 MHz :
Transmit Freq Error =227 Hz OBW Power 99.00 %
x dB Bandwidth 1.263 MHz x dB -26.00 dB
IMSG STATUS

LTE_B

12_CH23173_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 01:52:21 PM Dec 16, 2020

Center Freq 715.300000 MHz

Frequency

Center Freq: 715.300000 MHz Radio Std: None

T Trig:Free Run Avg|Hold:>111

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

#IFGain:Low

10 dBidiv

Ref 30.00 dBm

Log

200

™,

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 715.3 MHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 12.73 ms|

Center Freq(]
715.300000 MHz

CF Step
300.000 kHz|

[Auto Man

x dB Bandwidth

Transmit Freq Error

Occupied Bandwidth

1.0814 MHz

1.308 kHz
1.230 MHz

Total Power

OBW Power
x dB

29.8 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23025_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 e e n S foert] 700.500000 MHz
.00
-10.0 / \
200 NN/ \'\N
300 et e, e
£0.0
0 CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
2.6892 MHz :
Transmit Freq Error 7.033 kHz OBW Power 99.00 %
% dB Bandwidth 2.928 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23025_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:55:57 PM Dec 16, 2020
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 0 AP g et ey 700.500000 MHz
0.0
-10.0 / \\
-20.0 -~
00 M”" ol I M teadin, o o]
00 et e [~
-50.0
o0 CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
2.6884 MHz
Transmit Freq Error 7.961 kHz OBW Power 99.00 %
x dB Bandwidth 2.955 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23095_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 o e A e 707.600000 MHz]
000
100 / \
-20.0 Mj \'%-.\,
00 MWW sy -
.40.0 w
-50.0
0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
2.6974 MHz :
Transmit Freq Error 4.478 kHz OBW Power 99.00 %
x dB Bandwidth 2.941 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23095_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO O01:57:28 PM Dec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 o, i 707500000 MHz
0.0
-10.0 / \\
-20.0
- MWW \’w
k [ ke
oo fr bt |
-50.0
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
2.6898 MHz
Transmit Freq Error -2.974 kHz OBW Power 99.00 %
x dB Bandwidth 2.943 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23165_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 LA L N sttt 714.500000 MHz
000
100 ) \
-20.0 / \
00 |t J'\"”\.r"‘"""\)/ Lﬁwm hSTEET
-10.0 prantaade *Jr e
-50.0
0 CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
2.6898 MHz :
Transmit Freq Error 1.596 kHz OBW Power 99.00 %
x dB Bandwidth 2.949 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23165_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:03:57 PM Dec 16, 2020
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 il ey 714500000 MHz
0.0
-10.0 / \
-20.0 wm[ \L'mm
00 [ et fet St o)
o0 M Mﬂ_‘
-50.0
o0 CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0 Hz|
2.6855 MHz
Transmit Freq Error -527 Hz OBW Power 99.00 %
x dB Bandwidth 2.946 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23035_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq: 701.500000 MHz
7 Trig:Free Run
#Atten: 40 dB

Center Freq 701.500000 MHz

#IFGain:Low

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Frequency

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq|]
100 | PSRN W [ W N B e e A 701.500000 MHz

000
-10.0 /

200
[ 7
I T el WMMW
-40.0
£0.0
0 CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
OH:
4.4881 MHz :
Transmit Freq Error 8.326 kHz OBW Power 99.00 %
% dB Bandwidth 4,921 MHz x dB -26.00 dB

STATUS

LTE_B12_CH23035_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:09:05 PM Dec 16, 2020
Center Freq 701.500000 MHz Center Freq: 701.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

200 Center Freq|]

10 TN TIU N P S VR 701.500000 MHz|

0.00 /
10.0

-20.0 /

00 WNW'WU( \M%Muh
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz] [auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
OH:
4.4708 MHz i
Transmit Freq Error 7.979 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23095 5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 e T s Tty o 707 500000 MHz
000
100 / \
-20.0 ,wJ/ \w_
- WW {\"J"“""‘“ﬂ"m
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
4.4888 MHz :
Transmit Freq Error -3.799 kHz OBW Power 99.00 %
x dB Bandwidth 4,945 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23095_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:09:48 PM Dec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 SRS SV BV SN VRS N S 707500000 MHz
0.0
-10.0 / \H
i o
00 e kil e 's L VoV TN
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0 Hz|
4.4841 MHz
Transmit Freq Error 1.755 kHz OBW Power 99.00 %
x dB Bandwidth 4.940 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23155_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 iy it o' 713500000 MHz
000
// \\
-20.0
_..U..ﬂvvww‘“) \"V""Ww-\._m e,
-30.0 e
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
0H
4.4653 MHz :
Transmit Freq Error 7.018 kHz OBW Power 99.00 %
x dB Bandwidth 4,920 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23155_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:28:03 PM Dec 16, 2020
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 | rnrerin Pl oo i 713.500000 MHz]
0.0
-10.0 // \\
-20.0
o0 W,\r‘,w‘/\mm-f) L\.r\_,.
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz|
44773 MHz
Transmit Freq Error 8.376 kHz OBW Power 99.00 %
x dB Bandwidth 4.956 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23060_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 WM-‘\NWMVWW 704.000000 MHz|
000
// \\
-20.0
500 b e e \M"‘W"‘”W‘*mﬂ'\.r‘v‘w
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
0H
8.9242 MHz :
Transmit Freq Error 12.882 kHz OBW Power 99.00 %
x dB Bandwidth 9.720 MHz x dB -26.00 dB
IMSG STATUS

LTE_B12_CH23060_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:31:29 PM Dec 16, 2020
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 e A P e o L 704.000000 MHz
0.0
-10.0 / \
-20.0
]
30,0 furet -\,:wwmww"""fjj MW‘\
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
0 Hz|
8.9257 MHz
Transmit Freq Error 16.017 kHz OBW Power 99.00 %
x dB Bandwidth 9.628 MHz x dB -26.00 dB
IMSG STATUS

Page: 89 of 371



Report No.: 20C0388R-E3042110012

LTE_B12_CH23095_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 ST | SO WS SV SO U, 707.600000 MHz]
000
100 / L\
-20.0 W},f \\KV
I [P WM
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
8.9337 MHz :
Transmit Freq Error 3.715 kHz OBW Power 99.00 %
x dB Bandwidth 9.673 MHz x dB -26.00 dB
IMSG STATUS

LTE_B

12_CH23095_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:32:16 PM Dec 16, 2020
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 Ll it nan b 707.500000 MHz]
0.0
-10.0 fj \\
-20.0
0 er—wfj M
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0 Hz|
8.9544 MHz
Transmit Freq Error 7.858 kHz OBW Power 99.00 %
x dB Bandwidth 9.696 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B12_CH23130_10M_QPSK_50RB0O

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

PMDec 16, 2020

Center Freq: 711.000000 MHz
7 Trig:Free Run
#Atten: 40 dB

Center Freq 711.000000 MHz

#IFGain:Low

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Frequency

10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 e B g e Ao Al e | 711.000000 MHz
.00
/ \
200 wﬂ/ \
300 i i \'Vw\-u A r |
u""‘“"’rwww,
-40.0
£0.0
0 CF Step
2.000000 MHz,
Center 711 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
OH:
8.9433 MHz :
Transmit Freq Error 5.122 kHz OBW Power 99.00 %
% dB Bandwidth 9.706 MHz x dB -26.00 dB

STATUS

LTE_B12_CH23130_10M_16-QAM_50RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:34:26 PM Dec 16, 2020
Center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 S NP W TN T AT R, 711.000000 MHz
0.0
-10.0 /f \\
-20.0
[t
a0 | et \ll“,\h"/\num,‘,,
“w
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 711 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0 Hz|
8.9393 MHz
Transmit Freq Error 5.469 kHz OBW Power 99.00 %
x dB Bandwidth 9.719 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 4: LTE Band 4/66
Date of Test 2020/12/16 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) 62
LTE Band 66
f Measure Level ..
Ba‘(’,:,?lfz";th Modulation Fr‘(*,\‘jlﬁfzr;cy (MHz) (kmzt)
26dB BW 99% BW
1710.7 1.243 1.087 N/A
QPSK 1745 1.258 1.081 N/A
1.4M 1779.3 1.279 1.081 N/A
' 1710.7 1.260 1.083 N/A
16-QAM 1745 1.276 1.084 N/A
1779.3 1.241 1.081 N/A
1711.5 2.937 2.691 N/A
QPSK 1745 2.939 2.697 N/A
3M 1778.5 2.950 2.692 N/A
1711.5 2.957 2.690 N/A
16-QAM 1745 2.949 2.689 N/A
1778.5 2.939 2.687 N/A
1712.5 4.955 4.492 N/A
QPSK 1745 4.938 4.491 N/A
5M 1777.5 4.929 4.474 N/A
1712.5 4.881 4.477 N/A
16-QAM 1745 4.950 4.489 N/A
1777.5 4.958 4.482 N/A
1715 9.715 8.933 N/A
QPSK 1745 9.754 8.945 N/A
10M 1775 9.784 8.942 N/A
1715 9.652 8.946 N/A
16-QAM 1745 9.719 8.948 N/A
1775 9.658 8.929 N/A
1717.5 14.530 13.415 N/A
QPSK 1745 14.480 13.400 N/A
15M 1772.5 14.550 13.416 N/A
1717.5 14.440 13.408 N/A
16-QAM 1745 14.520 13.409 N/A
1772.5 14.470 13.413 N/A
1720 19.050 17.861 N/A
QPSK 1745 19.160 17.851 N/A
20M 1770 19.380 17.866 N/A
1720 19.190 17.878 N/A
16-QAM 1745 19.240 17.886 N/A
1770 19.130 17.839 N/A
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Report No.: 20C0388R-E3042110012

LTE_B66_CH131979_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.710700000 GHz
7 Trig:Free Run
#Atten: 40 dB

Center Freq 1.710700000 GHz

#IFGain:Low

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.710700000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.711 GHz

Res BW 15 kHz #VBW 47 kKHz

Span 3 MHz]
Sweep 12.73 ms|

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth Total Power

1.0878 MHz
729 Hz
1.243 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

30.8 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B66_CH131979_1.4M_

16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:50:11 &M Dec 16, 2020
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 AP et 1.710700000 GHz
0.0
-10.0
WJ/ .
a0 PO Yk \‘WM
ey
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.711 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
0 Hz|
1.0831 MHz
Transmit Freq Error -29 Hz OBW Power 99.00 %
x dB Bandwidth 1.260 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132322_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.745000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Center Freq 1.745000000 GHz

#IFGain:Low

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1745000000 GHz

000

-10.0

-20.0

-30.0 |4y

-40.0

-50.0

-60.0

Center 1.745 GHz

Res BW 15 kHz #VBW 47 kKHz

Span 3 MHz]
Sweep 12.73 ms|

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth Total Power

1.0812 MHz
-85 Hz
1.258 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

30.6 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B66_CH132322_1.4M_

16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:51:52 &M Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10,0 el opomn fl_pen, Pl 1.745000000 GHz
0.0
-10.0
=00 W‘// \\W
0.0 ety Petcane ]
-40.0
-50.0
500
CF Step
300.000 kHz|
Center 1.745 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
1.0844 MHz ore
Transmit Freq Error -871 Hz OBW Power 99.00 %
x dB Bandwidth 1.276 MHz x dB -26.00 dB
wsG | i File <PICTURE.PNG> saved STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132665_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 VAT TP 1.779300000 GHz
000
100
-20.0 ij/ \\\W
a00 e i W
-40.0
-50.0
0 CF Step
300.000 kHz|
Center 1.779 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset|
0H
1.0818 MHz :
Transmit Freq Error =119 Hz OBW Power 99.00 %
x dB Bandwidth 1.279 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132665_1.4M_16-QAM_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:03:11 &M Dec 16, 2020
Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 PP i 1 ) 1.779300000 GHz
0.0
-10.0
e ™ “n
00 PR S atthuadil i AN
-40.0
-50.0
500
CF Step
300.000 kHz|
Center 1.779 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
1.0817 MHz ore
Transmit Freq Error 1.306 kHz OBW Power 99.00 %
x dB Bandwidth 1.241 MHz x dB -26.00 dB
wsG | i File <PICTURE.PNG> saved STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH131987_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.711500000 GHz
7 Trig:Free Run

Center Freq 1.711500000 GHz

AvglHold:>111

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
20.0 Center Freq||
100 g e Yo e 1.711500000 GHz

000
10.0 j \

/ \

-30.0 WMN \’\h% teonaa)
oo WW i
£0.0
0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
OH:
2.6915 MHz :
Transmit Freq Error 3.448 kHz OBW Power 99.00 %
% dB Bandwidth 2.937 MHz x dB -26.00 dB

STATUS

LTE_B66_CH131987_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:08:42 &M Dec 16, 2020
Center Freq 1.711500000 GHz CenterFreq: 1.711500000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 o A A ] " 1.711500000 GHz
00n \
10.0

[ \

STATUS

-30.0 o
400 /\M“‘M M“‘“"’"w%w
-50.0
o0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHZ] [auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
OH:
2.6905 MHz i
Transmit Freq Error 4.047 kHz OBW Power 99.00 %
x dB Bandwidth 2.957 MHz x dB -26.00 dB
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132322_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.745000000 GHz
7 Trig:Free Run

Center Freq 1.745000000 GHz

AvglHold:>111

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 AN VST EIPCE B 1.745000000 GHz
000
100 \
-20.0 ’MJ.J \1%
. MW quwm
00 Wﬂﬂwﬂ Ml )
-50.0
0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
0H
2.6978 MHz :
Transmit Freq Error 4.584 kHz OBW Power 99.00 %
x dB Bandwidth 2.939 MHz x dB -26.00 dB

STATUS

LTE_B66_CH132322_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:13:15 &M Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 RN ) 1.745000000 GHz
0.0
-10.0 / \\
-20.0 o o
0 WNW"/'\W %‘\""‘mv\m ]
I e A\ o]
-50.0
o0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
2.6895 MHz
Transmit Freq Error -1.472 kHz OBW Power 99.00 %
x dB Bandwidth 2.949 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132657_3M_QPSK_15RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.778500000 GHz Center Freq: 1.778500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 NIRRT, 1778500000 GHz
000
100 \
-20.0 .wa/ \M
00 W Pl
[ Fane ] AT T A T o]
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 1.779 GHz Span 10 MHz| |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset|
0H
2.6925 MHz :
Transmit Freq Error 1.520 kHz OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132657_3M_16-QAM_15RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:15:06 &M Dec 16, 2020
Center Freq 1.778500000 GHz Center Freq: 1.776500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ad pa 1.778500000 GHz
0.0
-10.0 / \\
- Lwre! L]
00 I | ™ e e _—
N [V |
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.779 GHz Span 10 MHz] |auto Man
Res BW 30 kHz #VBW 100 kHz Sweep 10.6 ms)
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
2.6873 MHz
Transmit Freq Error -997 Hz OBW Power 99.00 %
x dB Bandwidth 2.939 MHz x dB -26.00 dB
IMSG STATUS

Page: 98 of 371



Report No.: 20C0388R-E3042110012

LTE_B66_CH131997_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC
Center Freq 1.712500000 GHz

SENSE:INT BLIGN AUTO
Center Freq: 1.712500000 GHz

7 Trig:Free Run Avg[Hold:>111

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
20.0 Center Freq||
100 R e A Ny e, 1.712500000 GHz

000
-10.0 /

200
-30.0 fe M““’MM \J\‘“MWM\J
-40.0
£0.0
0 CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
OH:
4.4926 MHz :
Transmit Freq Error 4.150 kHz OBW Power 99.00 %
% dB Bandwidth 4,955 MHz x dB -26.00 dB

STATUS

LTE_B66_CH131997_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:17:13 &M Dec 16, 2020
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ST O 1.712500000 GHz
0.0
-10.0 / \
- NJ/ \\M
500 " e V] T e Ml A ot —_—
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
44777 MHz
Transmit Freq Error 435 Hz OBW Power 99.00 %
x dB Bandwidth 4.881 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132322_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.745000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Center Freq 1.745000000 GHz

#IFGain:Low

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq
1745000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.745 GHz

Res BW $1 kHz #VBW 200 kHz

Span 10 MHz
Sweep 3.667 ms|

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth Total Power

4.4917 MHz
-1.232 kHz
4.938 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

31.4 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

LTE_B66_CH132322_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:21:46 &M Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 SN P e o, rn 1.745000000 GHz
0.0
-10.0 / \
=00 W/ \‘vm.
o0 WW W%
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.745 GHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
4.4897 MHz
Transmit Freq Error 5.748 kHz OBW Power 99.00 %
x dB Bandwidth 4.950 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132647_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.777500000 GHz CenterFreq: 1.777500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
100 NN Y N RS D 1.777500000 GHz|
000
// \\
-20.0
/\A—J" \,,m
-30.0 WM M—’*W
-40.0
-50.0
e CF Step
1.000000 MHz
Center 1.778 GHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset|
0H
4.4740 MHz :
Transmit Freq Error 2.378 kHz OBW Power 99.00 %
x dB Bandwidth 4,929 MHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

LTE_B66_CH132647_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:27:29 &M Dec 16, 2020
Center Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 SO S Sy M o, £V 1.777500000 GHz
0.0
-10.0 // \\
-20.0
L L]
a0 I W WMM
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 1.778 GHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
4.4827 MHz
Transmit Freq Error 3.216 kHz OBW Power 99.00 %
x dB Bandwidth 4.958 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132022_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO PMDec 16, 2020

Center Freq 1.715000000 GHz

#IFGain:Low

Center Freq: 1.715000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Held:>111
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

Frequency

10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 Ty DETO RO | 1.715000000 GHz
.00
-10.0 / \
200 MM/ \"\/wm
300 prowe [ e
-40.0
£0.0
0 CF Step
2.000000 MHz,
Center 1.715 GHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
OH:
8.9332 MHz :
Transmit Freq Error 11.188 kHz OBW Power 99.00 %
% dB Bandwidth 9.715 MHz x dB -26.00 dB

STATUS

LTE_B66_CH132022_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:01:56 PMDec 16, 2020
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 T FOSREI S 1.715000000 GHz
0.0
-10.0 ff( \l\
-20.0
a0 TJMWW‘[ MWM
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.715 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
8.9465 MHz
Transmit Freq Error 7.887 kHz OBW Power 99.00 %
x dB Bandwidth 9.652 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132322_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupie
RF S04%

AC

d BW.

SENSE:INT BLIGN AUTO PMDec 16, 2020

Center Freq 1.745000000 GHz

#IFGain:Low

Center Freq: 1.745000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Radio Std: None Frequency

AvglHold:>111

Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Log
200

Center Freq||

10.0

1.745000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

CF Step
2.000000 MHz,

Center 1.745 GHz
Res BW 100 kHz

Span 20 MHz
Sweep 1.933 ms|

[Auto

Man
#VBW 300 kHz

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth

8.9457 MHz

-4.539 kHz
9.754 MHz

31.3 dBm Freq Offset|

0 Hz|

Total Power

99.00 %
-26.00 dB

OBW Power
x dB

STATUS

LTE_B66_CH132322_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:03:33 PM Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 et et A A 1.745000000 GHz
0.0
-10.0 f)f \'\
-20.0
o MW‘W L’W‘JWM
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.745 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0 Hz|
8.9488 MHz
Transmit Freq Error -2.788 kHz OBW Power 99.00 %
x dB Bandwidth 9.719 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132622_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 e A et R U e o VWO VO TR 1.775000000 GHz
000
100 rf \
-20.0 m-\f/ \\“—m
00 WW %-\"\.ﬂ"“\
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 1.775 GHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset|
0H
8.9425 MHz :
Transmit Freq Error -7.929 kHz OBW Power 99.00 %
x dB Bandwidth 9.784 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132622_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:04:09 PM Dec 16, 2020
Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 font Avsrot A 1.775000000 GHz
0.0
-10.0 / H\\
-20.0
0.0 MWWI \“W‘"M-\H"\.,W y
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 1.775 GHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0 Hz|
8.9291 MHz
Transmit Freq Error 1.894 kHz OBW Power 99.00 %
x dB Bandwidth 9.658 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132047_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 | A ot AN i 1.717500000 GHz
000
100 -( \
-20.0 Wj L\ —
300 e A
’VJNM e
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.718 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
13.415 MHz :
Transmit Freq Error 26.142 kHz OBW Power 99.00 %
x dB Bandwidth 14.53 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132047_15M_16-QAM_75RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:06:54 PM Dec 16, 2020
Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 oo et 1.717500000 GHz
0.0
-10.0 /} \\
-20.0 f 0
0 "MMW""M w%&‘
]
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.718 GHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz|
13.408 MHz
Transmit Freq Error 13.340 kHz OBW Power 99.00 %
x dB Bandwidth 14.44 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132322_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 st el ek M| 1.745000000 GHz
000
f) \
-20.0
o et
s AWM M%
™
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
13.400 MHz :
Transmit Freq Error 6.026 kHz OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132322_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:09:08 PM Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10 A e T o et s o 1.745000000 GHz
0.0
-10.0 ’] \\
-20.0
P |
-30.0 st I
[ )
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz|
13.409 MHz
Transmit Freq Error 15.896 kHz OBW Power 99.00 %
x dB Bandwidth 14.52 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

LTE_B66_CH132597_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

PMDec 16, 2020

Center Freq 1.772500000 GHz

7 Trig:Free Run

Center Freq: 1.772500000 GHz

AvglHold:>111

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 Aot e Ay 1.772500000 GHz
000
100 / \
-20.0 —— / \
300 P il s OV
o for v ]
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.773 GHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.8 dBm Freq Offset|
0H
13.416 MHz :
Transmit Freq Error -2.523 kHz OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB

STATUS

LTE_B66_CH132597_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:10:33 PM Dec 16, 2020
Center Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 b i 2] 1.772500000 GHz
0.0
-10.0 // \\
-20.0 i i
-30.0 [ s e M s
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.773 GHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz|
13.413 MHz
Transmit Freq Error -7.072 kHz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E304

2110012

LTE_B66_CH132072_20M_QPSK_100RB0O

Agilent Spectrum Analyzer,

- Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 oY e i et s e B LW 1.720000000 GHz
000
100 / \
200 W"““‘W/ \ Mt
‘J\"-m’\mh,_r\
0 e
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.72 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0H
17.861 MHz :
Transmit Freq Error 14.785 kHz OBW Power 99.00 %
x dB Bandwidth 19.05 MHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

LTE_B66_CH132072_20M_16-QAM_100RBO

Agilent Spectrum Analyzer

- Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 01:23:29 PM Dec 16, 2020
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 AN AT A A oA s 1.720000000 GHz
0.0
-10.0 / \
o Wﬁ“ﬂ\n"/ \\f""wwwr\,,,..;\
o el Pt
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.72 GHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0 Hz|
17.878 MHz
Transmit Freq Error 38.191 kHz OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

Agilent Spectrum Analyzer - Occupied BW

LTE_B66_CH132322_20M_QPSK_100RB0O

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 o o o\l eV ' 1.745000000 GHz
.00
-10.0 J \
200 'f \« ]
| e Ao Y [ e,
0.0
-40.0
£0.0
0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
17.851 MHz :
Transmit Freq Error 36.635 kHz OBW Power 99.00 %
% dB Bandwidth 19.16 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132322_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:24:02 PM Dec 16, 2020
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 g ML A ol g™, Ao 1.745000000 GHz
0.0
-10.0 /j \
-20.0 e
| s At A T g
-30.0
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
17.886 MHz
Transmit Freq Error 14.816 kHz OBW Power 99.00 %
x dB Bandwidth 19.24 MHz x dB -26.00 dB
IMSG STATUS

Page: 109 of 371



Report No.: 20C0388R-E3042110012

LTE_B66_CH132572_20M_QPSK_100RBO

Agilent Spectrum Analyzer -

Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD PMDec 16, 2020
Center Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 L e A e Pl e g 1770000000 GHz
000
100 j \
-20.0 ppr— ,JJ \\“W_
300 ] sl SV
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 1.77 GHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 31.7 dBm Freq Offset|
0H
17.866 MHz :
Transmit Freq Error -5.295 kHz OBW Power 99.00 %
x dB Bandwidth 19.38 MHz x dB -26.00 dB
IMSG STATUS

LTE_B66_CH132572_20M_16-QAM_100RBO

Agilent Spectrum Analyzer

- Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:30:11 PM Dec 16, 2020
Center Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 hPcren oo 1.770000000 GHz
0.0
-10.0 / \
=00 NJ\J\N»JW\// \\'\I\_n
0 b e b %m\"“"\
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 1.77 GHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.2dBm Freq Offset
0 Hz|
17.839 MHz
Transmit Freq Error 7.063 kHz OBW Power 99.00 %
x dB Bandwidth 19.13 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 20C0388R-E3042110012

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 5: LTE Band 71
Date of Test 2020/12/16 Test Site SR12-H
Temperature (°C) 24 Humidity (%RH) 62
LTE Band 71
Bandwidth ) Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
665.5 4.926 4.491 N/A
QPSK 680.5 4.941 4.492 N/A
EM 690.5 4.945 4.489 N/A
665.5 4.893 4 477 N/A
16-QAM 680.5 4.858 4472 N/A
690.5 4.924 4.483 N/A
668.0 9.665 8.915 N/A
QPSK 680.5 9.608 8.926 N/A
10M 693.0 9.768 8.947 N/A
668.0 9.627 8.914 N/A
16-QAM 680.5 9.703 8.937 N/A
693.0 9.713 8.944 N/A
670.5 14.510 13.389 N/A
QPSK 680.5 14.480 13.379 N/A
15M 690.5 14.560 13.415 N/A
670.5 14.430 13.368 N/A
16-QAM 680.5 14.430 13.392 N/A
690.5 14.480 13.412 N/A
673.0 19.100 17.843 N/A
QPSK 683.0 19.020 17.777 N/A
y 688.0 19.280 17.830 N/A
673.0 19.190 17.844 N/A
16-QAM 683.0 19.170 17.797 N/A
688.0 19.080 17.780 N/A
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133147_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 665.500000 MHz Center Freq: 665.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 B e s ek 665500000 MHz
000
// \\
-20.0
L
300 e \"L\m A
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 665.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset|
0H
4.4910 MHz :
Transmit Freq Error 8.218 kHz OBW Power 99.00 %
x dB Bandwidth 4,926 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133147_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:07:47 &M Dec 16, 2020
Center Freq 665.500000 MHz Center Freq: 665.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 - a Y, I Y PSS I 666.500000 MHz
0.0
-10.0 f{( \.\
-20.0
00 W’J \'\«rr-'u\,,-\ -
- e
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 665.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0 Hz|
4.4770 MHz
Transmit Freq Error 10.072 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133297_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 A e '~ Wbttt 680.500000 MHz
000
// \\
-20.0
500 JWM"""N‘J \"\'\Muw..,_ S
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 680.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 32.0 dBm Freq Offset|
0H
4.4922 MHz :
Transmit Freq Error 7.561 kHz OBW Power 99.00 %
x dB Bandwidth 4,941 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133297_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:46:04 &M Dec 16, 2020
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ) A LS APRSRNIN B 680.500000 MHZ]
0.0
-10.0 Jr’lf \
-20.0
30,0 oo ot »f""':r \"-ﬂ‘\m. S Brtroing )
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 680.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
4.4720 MHz
Transmit Freq Error 7.414 kHz OBW Power 99.00 %
x dB Bandwidth 4.858 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133447_5M_QPSK_25RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 695.500000 MHz Center Freq: 635.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 s Bt 22 695.500000 MHz
000
100 / \
-20.0 / \\,_
200 I e atniatl [y
-40.0
-50.0
0 CF Step
1.000000 MHz
Center 695.5 MHz Span 10 MHz| |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.9 dBm Freq Offset|
0H
4.4899 MHz :
Transmit Freq Error -1.449 kHz OBW Power 99.00 %
x dB Bandwidth 4,945 MHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

LTE_B71_CH133447_5M_16-QAM_25RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:54:27 &M Dec 16, 2020
Center Freq 695.500000 MHz Center Freq: 695.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 I ) 695.500000 MHz
0.0
-10.0 /f \\
-20.0
-30.0 v A
-40.0
-50.0
o0 CF Step
1.000000 MHz
Center 695.5 MHz Span 10 MHz] |auto Man
Res BW 51 kHz #VBW 200 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0 Hz|
4.4832 MHz
Transmit Freq Error 5.520 kHz OBW Power 99.00 %
x dB Bandwidth 4.924 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133172_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 668.000000 MHz Center Freq: 668.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 B e e ) A 668.000000 MHZ]
000
/ \
-20.0 Jf \\‘L\,
30.0 | et P e D,
400 W
-50.0
0 CF Step
2.000000 MHz
Center 668 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
8.9152 MHz :
Transmit Freq Error 20.912 kHz OBW Power 99.00 %
x dB Bandwidth 9.665 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133172_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:55:58 &M Dec 16, 2020
Center Freq 668.000000 MHz Center Freq: 668.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 o g 668.000000 MHz
e
0.0
-10.0 / lll
-20.0 M/{,/ \\"-w
-30.0 Lt reodlmatnd
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 668 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0 Hz|
8.9141 MHz
Transmit Freq Error 19.842 kHz OBW Power 99.00 %
x dB Bandwidth 9.627 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133297_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 B it ) 680.500000 MHz
000
// \M
-20.0
-30.0 “"‘“"""NW‘I \'\’w -
| RS EY N
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 680.5 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset|
0H
8.9261 MHz :
Transmit Freq Error 27.123 kHz OBW Power 99.00 %
x dB Bandwidth 9.608 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133297_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:01:15 &M Dec 16, 2020
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 B ot SR B 680.500000 MHZ]
0.0
-10.0 // \\
-20.0
-30.0 g
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 680.5 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0 Hz|
8.9371 MHz
Transmit Freq Error 22.630 kHz OBW Power 99.00 %
x dB Bandwidth 9.703 MHz x dB -26.00 dB

wsG | i File <PICTURE.PNG> saved

STATUS

Page: 116 of 371



Report No.: 20C0388R-E3042110012

LTE_B71_CH133422_10M_QPSK_50RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 693.000000 MHz Center Freq: 693.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 F U A Uy A A e i, e 693.000000 MHz
000
100 / \
-20.0 mﬂ// \WM
50,0 foammpp =™ AT NPT
-40.0
-50.0
0 CF Step
2.000000 MHz
Center 693 MHz Span 20 MHz| |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0H
8.9473 MHz :
Transmit Freq Error -7.450 kHz OBW Power 99.00 %
x dB Bandwidth 9.768 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133422_10M_16-QAM_50RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:02:05 &M Dec 16, 2020
Center Freq 693.000000 MHz Center Freq: 693.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
0.0 DR, LV, T e ) LY 693.000000 MHz
0.0
-10.0 /J \
-20.0 ‘N/ \w\
0 e e T T AP
-40.0
-50.0
o0 CF Step
2.000000 MHz
Center 693 MHz Span 20 MHz] |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
0 Hz|
8.9445 MHz
Transmit Freq Error -8.115 kHz OBW Power 99.00 %
x dB Bandwidth 9.713 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133197_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 670.500000 MHz Center Freq: 670.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 R it i Yy 670.500000 MHz
.00
-10.0 l’ \
200 / \'L
e, |
300 M\,,J'\'-‘"’ e
-40.0 P p— 27
£0.0
0 CF Step
4.000000 MHz
Center 670.5 MHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.1 dBm Freq Offset|
0H
13.389 MHz :
Transmit Freq Error 34.373 kHz OBW Power 99.00 %
% dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133197_15M_16-QAM_75RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:07:59 &M Dec 16, 2020
Center Freq 670.500000 MHz Center Freq: 670.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 i) 670.500000 MHz]
0.0
-10.0 / \\
/ R
-30.0 MMW W e
-40.0 Wu"ﬂ
-50.0
o0 CF Step
4.000000 MHz
Center 670.5 MHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.0dBm Freq Offset
0 Hz|
13.368 MHz
Transmit Freq Error 31.277 kHz OBW Power 99.00 %
x dB Bandwidth 14.43 MHz x dB -26.00 dB

STATUS
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Report No.: 20C0388R-E3042110012

LTE_B71_CH133297_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 I aiacitabel Ml 680.500000 MHZ]
000
100 } \
-20.0 ﬂ/ \
-30.0 | e/ ™
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 680.5 MHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0H
13.379 MHz :
Transmit Freq Error 30.884 kHz OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133297_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:09:02 &M Dec 16, 2020
Center Freq 680.500000 MHz Center Freq: 680.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 b st Pt i st 680.500000 MHz
0.0
-10.0 / \
-20.0 7
300 bapaat/ T, o
[ Ao ™7 T P st tbo g e
-40.0
-50.0
500
CF Step
4.000000 MHz
Center 680.5 MHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0 Hz|
13.392 MHz
Transmit Freq Error 38.991 kHz OBW Power 99.00 %
x dB Bandwidth 14.43 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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LTE_B71_CH133397_15M_QPSK_75RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 690.500000 MHz Center Freq: 630.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
. At ] 690.500000 MHz]
000 /
100
-20.0 \
0.0 2 purrtet] oty
0 fres w ot ]
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 690.5 MHz Span 40 MHz| |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0H
13.415 MHz :
Transmit Freq Error 3.229 kHz OBW Power 99.00 %
x dB Bandwidth 14.56 MHz x dB -26.00 dB

STATUS

LTE_B71_CH133397_15M_16-QAM_75RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:17:53 &M Dec 16, 2020
Center Freq 690.500000 MHz Center Freq: 690.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 N WORTN OV PR 690.500000 MHz
0.0
-10.0 / \\
-20.0 N
-30.0 = | W%-\Anm“ M
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 690.5 MHz Span 40 MHz] |auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.733 ms|
Occupied Bandwidth Total Power 31.3dBm Freq Offset
0 Hz|
13.412 MHz
Transmit Freq Error 1.882 kHz OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB

STATUS
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LTE_B71_CH133222_20M_QPSK_100RB0O

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 673.000000 MHz Center Freq: 673.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 Ittt A LV LA ok ¥ A 673.000000 MHz
000
// \\
-20.0 - Ll
300 o]
e
-10.0 |
-50.0
0 CF Step
4.000000 MHz
Center 673 MHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 32.2 dBm Freq Offset|
0H
17.843 MHz :
Transmit Freq Error 56.279 kHz OBW Power 99.00 %
x dB Bandwidth 19.10 MHz x dB -26.00 dB
wsc | AFile <PICTURE.PNG> saved STATUS

LTE_B71_CH133222_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:22:54 &M Dec 16, 2020
Center Freq 673.000000 MHz Center Freq: 673.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 e P A LAY e v A e P AP 673.000000 MHz
0.0
-10.0 / \\
-20.0
S
300 M“Jﬂﬁw{j [y g
J,J“
-40.0 e
-50.0
o0 CF Step
4.000000 MHz
Center 673 MHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.4 dBm Freq Offset
0 Hz|
17.844 MHz
Transmit Freq Error 80.977 kHz OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB

STATUS
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LTE_B71_CH133322_20M_QPSK_100RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 683.000000 MHz Center Freq: 683.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
. I TN S B P v A 683.000000 MHz|
000
// \\
-20.0
'\fu-(‘-dj
-30.0 o T \Ww ]
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 683 MHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 32.4 dBm Freq Offset|
0H
17.777 MHz :
Transmit Freq Error 60.222 kHz OBW Power 99.00 %
x dB Bandwidth 19.02 MHz x dB -26.00 dB
IMSG STATUS

LTE_B71_CH133322_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:32:05 &M Dec 16, 2020
Center Freq 683.000000 MHz Center Freq: 683.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 A Lrerarrmsasmtssmee ot g | 683.000000 MHz
0.0
-10.0 / \
-20.0 / \
el L
-30.0 )
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 683 MHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.3dBm Freq Offset
0 Hz|
17.797 MHz
Transmit Freq Error 42.403 kHz OBW Power 99.00 %
x dB Bandwidth 19.17 MHz x dB -26.00 dB

wsa| 1 Alignment Completed

STATUS
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LTE_B71_CH133372_20M_QPSK_100RB0O

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 688.000000 MHz Center Freq: 688.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 O i it | ket 688.000000 MHZ]
000
// \\
-20.0
- [l - b S
-40.0
-50.0
0 CF Step
4.000000 MHz
Center 688 MHz Span 40 MHz| |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1 ms|
Occupied Bandwidth Total Power 32.4 dBm Freq Offset|
0H
17.830 MHz :
Transmit Freq Error 26.759 kHz OBW Power 99.00 %
x dB Bandwidth 19.28 MHz x dB -26.00 dB
wsc | AFile <PICTURE.PNG> saved STATUS

LTE_B71_CH133372_20M_16-QAM_100RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:35:02 &M Dec 16, 2020
Center Freq 688.000000 MHz Center Freq: 688.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>111
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 | PO A e e o 688.000000 MHz
0.0
-10.0 / \\
-20.0
00 WM«I\J \'”""""Mr—\,\,ml\,,m,‘ .
-40.0
-50.0
o0 CF Step
4.000000 MHz
Center 688 MHz Span 40 MHz] |auto Man
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 31.6 dBm Freq Offset
0 Hz|
17.780 MHz
Transmit Freq Error 40.545 kHz OBW Power 99.00 %
x dB Bandwidth 19.08 MHz x dB -26.00 dB
IMSG STATUS
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5. Peak To Average Ratio
5.1. Test Setup

EUT _[ Directional ]_ CMW 500
Coupler

| S—

Spectrum
Analyzer

5.2. Test Procedure

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth.
2. Set the number of counts to a value that stabilizes the measured CCDF curve.
3. Record the maximum PAPR level associated with a probability of 0.1 %.

5.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 5.7.2
ANSI C63.26: 2015 Sub-clause 5.2.3.4

5.4. Limit

In measuring transmissions in this band using an average power technique, the peak
to-average ratio (PAR) of the transmission may not exceed 13dB.
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5.5. Test Result

Product M2M DATA MODULE
Test Item Peak To Average Ratio
Test Mode Mode 1: LTE Band 2
Date of Test 2020/12/21 Test Site SR12-H
Temperature (°C) 23 ety (asi)
Band 2
o o |y | Moduaton|  GER | A | Ty
18607 1850.7 1?_2‘1'7\,' 32;33 ﬁg’j%‘ ‘5‘25
1.4M 18900 | 1880 i or 1y T 3070 533
19193 | 1909.3 1?_2‘1'?\,' g;:gi 22% g:gg
18615 | 18515 e oo s | o
M 18900 1880 1?_2‘1'?\,' EZ;QS ﬁg’jﬁg ‘51:421;
19185 | 19085 | eoniorer | a2 | 5o
18625 1852.5 1?_2‘1'7\/' 3;;;‘; 2?;?2 ‘5‘;?
s 18900 | 1880 oo grae | ar0s | 522
19175 1907.5 1?_2‘1'7\/' 32;8? 2?23 ‘5‘2‘;
18550 | 1855 | elonii | oear | s0es | 542
1om 18900 | 1880 | o | er | 099 | 504
19180 | 1905 | eoni T os1s | 1998 | 510
18675 | 1857.5 1?_2‘1'7\,' 32;88 13;22 g:i;
15M 18900 1880 12_28& 32:82 13:;2 ‘51:82
19125 | 19025 1?_2‘1'?\,' gf:gl 1;:21 ;‘jgé
18700 1860 1?_28/& 1555 3 507
20M 18900 1880 1?_2‘1'?\,' 12:?3 1%2 ‘5‘23
19100 | 1900 | oNg1a | iz | 592
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LTE_B2_CH18607_1.4M_QPSK_1RB0

LTE_B2_CH18607_1.4M_16-QAM_1RBO
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LTE_B2_CH18900_1.4M_QPSK_1RB0

LTE_B2_CH18900_1.4M_16-QAM_1RBO
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LTE_B2_CH19193_1.4M_QPSK_1RB5

LTE_B2_CH19193_1.4M_16-QAM_1RB5
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LTE_B2_CH18615_3M_QPSK_1RBO

LTE_B2_CH18615_3M_16-QAM_1RBO
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LTE_B2_CH18900_3M_QPSK_1RBO

LTE_B2_CH18900_3M_16-QAM_1RBO
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LTE_B2_CH19185_3M_QPSK_1RB14

LTE_B2_CH19185_3M_16-QAM_1RB14
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LTE_B2_CH18625_5M_QPSK_1RBO

LTE_B2_CH18625_5M_16-QAM_1RBO
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LTE_B2_CH18900_5M_QPSK_1RBO

LTE_B2_CH18900_5M_16-QAM_1RBO
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LTE_B2_CH19175_5M_QPSK_1RB24

LTE_B2_CH19175_5M_16-QAM_1RB24
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LTE_B2_CH18650_10M_QPSK_1RBO

LTE_B2_CH18650_10M_16-QAM_1RBO

Page: 135 of 371



Report No.: 20C0388R-E3042110012

LTE_B2_CH18900_10M_QPSK_1RBO

LTE_B2_CH18900_10M_16-QAM_1RBO
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LTE_B2_CH19150_10M_QPSK_1RB49

LTE_B2_CH19150_10M_16-QAM_1RB49
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LTE_B2_CH18675_15M_QPSK_1RBO

LTE_B2_CH18675_15M_16-QAM_1RBO
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LTE_B2_CH18900_15M_QPSK_1RBO

LTE_B2_CH18900_15M_16-QAM_1RBO
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LTE_B2_CH19125_15M_QPSK_1RB74

LTE_B2_CH19125_15M_16-QAM_1RB74
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LTE_B2_CH18700_20M_QPSK_1RBO

LTE_B2_CH18700_20M_16-QAM_1RBO
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LTE_B2_CH18900_20M_QPSK_1RBO

LTE_B2_CH18900_20M_16-QAM_1RBO
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LTE_B2_CH19100_20M_QPSK_1RB99

LTE_B2_CH19100_20M_16-QAM_1RB99
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Product M2M DATA MODULE
Test Item Peak To Average Ratio
Test Mode Mode 2: LTE Band 5
Date of Test 2020/12/21 Test Site SR12-H
Temperature (°C) 23 Humidity (%RH) 60
Band 5
Freq. ) Peak Average PAPR
BW Ch Modulation
(MHz) (dBm) (dBm) (dB)
QPSK 28.99 23.59 5.36
20407 824.7
16-QAM 29.43 23.16 6.26
QPSK 28.73 23.74 4.96
1.4M 20525 836.5
16-QAM 29.20 23.45 5.74
QPSK 28.45 23.77 4.67
20643 848.3
16-QAM 28.23 22.49 5.71
QPSK 28.81 23.37 5.39
20415 825.5
16-QAM 28.89 22.62 6.17
QPSK 28.58 23.56 4.99
3M 20525 836.5
16-QAM 28.86 22.96 5.86
QPSK 28.25 23.49 4.72
20635 847.5
16-QAM 28.13 22.26 5.83
QPSK 28.21 22.91 5.25
20425 826.5
16-QAM 28.51 22.26 6.17
QPSK 27.76 22.74 4.96
5M 20525 836.5
16-QAM 27.99 22.42 5.51
QPSK 27.64 22.86 4.72
20625 846.5
16-QAM 27.56 21.95 5.59
QPSK 26.67 21.28 5.33
20450 829
16-QAM 26.55 20.26 6.20
QPSK 26.54 21.43 5.04
10M 20525 836.5
16-QAM 27.01 21.20 5.74
QPSK 26.10 21.54 4.52
20600 844
16-QAM 25.87 20.25 5.54
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LTE_B5 CH20407_1.4M__QPSK_1RBO

LTE_B5_CH20407_1.4M_16-QAM_1RBO
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LTE_B5 CH20525_1.4M__QPSK_1RB0

LTE_B5_CH20525_1.4M_16-QAM_1RBO
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LTE_B5 CH20643_1.4M__QPSK_1RB5

LTE_B5_CH20643_1.4M_16-QAM_1RB5
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LTE_B5_CH20415_3M__QPSK_1RBO

LTE_B5_CH20415_3M_16-QAM_1RBO
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LTE_B5_CH20525_3M__QPSK_1RBO

LTE_B5_CH20525_3M_16-QAM_1RBO
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LTE_B5_CH20635_3M__QPSK_1RB14

LTE_B5_CH20635_3M_16-QAM_1RB14
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LTE_B5_CH20425_5M__QPSK_1RBO

LTE_B5_CH20425_5M_16-QAM_1RBO
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LTE_B5_CH20525_5M__QPSK_1RBO

LTE_B5_CH20525_5M_16-QAM_1RBO
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LTE_B5_CH20625_5M__QPSK_1RB24

LTE_B5_CH20625_5M_16-QAM_1RB24
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LTE_B5_CH20450_10M__QPSK_1RB0

LTE_B5_CH20450_10M_16-QAM_1RBO
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LTE_B5_CH20525_10M__QPSK_1RB0

LTE_B5_CH20525_10M_16-QAM_1RBO
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LTE_B5_CH20600_10M__QPSK_1RB49

LTE_B5_CH20600_10M_16-QAM_1RB49
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Product M2M DATA MODULE
Test Item Peak To Average Ratio
Test Mode Mode 3: LTE Band 12
Date of Test 2020/12/21 Test Site SR12-H
Temperature (°C) 23 Humidity (%RH) 60
Band 12
Freq. ) Peak Average PAPR
BW Ch Modulation
(MHz) (dBm) (dBm) (dB)
QPSK 28.19 23.69 4.52
23017 699.7
16-QAM 28.32 22.78 5.51
QPSK 27.93 23.49 4.46
1.4M 23097 707.5
16-QAM 28.64 23.15 5.48
QPSK 27.68 23.39 4.29
23173 715.3
16-QAM 27.68 22.47 5.16
QPSK 27.83 23.26 4.49
23025 700.5
16-QAM 28.04 22.65 5.33
QPSK 28.08 23.53 4.46
3M 23095 707.5
16-QAM 28.23 22.87 5.30
QPSK 27.70 23.43 4.23
23165 714.5
16-QAM 27.66 22.81 4.81
QPSK 27.37 22.86 4.46
23035 701.5
16-QAM 27.26 21.80 5.36
QPSK 27.57 23.14 4.35
5M 23095 707.5
16-QAM 27.74 22.52 5.16
QPSK 27.18 22.97 417
23155 713.5
16-QAM 26.96 22.06 4.87
QPSK 25.75 21.16 4.52
23060 704
16-QAM 26.07 20.64 5.33
QPSK 26.01 21.58 4.38
10M 23095 707.5
16-QAM 26.88 21.55 5.28
QPSK 25.45 2112 4.23
23130 711
16-QAM 25.15 19.96 5.16
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LTE_B12_CH23017_1.4M__QPSK_1RBO

LTE_B12_CH23017_1.4M_16-QAM_1RBO
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LTE_B12_CH23095_1.4M__QPSK_1RB0

LTE_B12_CH23095_1.4M_16-QAM_1RBO
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